719610
719620
719625 =3l
719630

& FH i B B

OPERATION MANUAL

= % F M

PARTS BOOK

D & - [DIBLELNTNAR IR ”ER 2 Sl

ZOJE SEWING MACHINE CO., LTD.




H *x

1 T PP 1 -1
1.01 HEBRABER oo 1 -1
1.02 T AR AR BRIE R IIR v ovrererr 1 -1
1.03 FERE AL o e 1 -2
2 REFHIGE  covverereenesons oot 27— 1
3 FEARBIR - ooeoeeer e 3 -1
3.01 9630, 9625, 9620, 9610w« --«rrereensernrnaruemameineiieiiianii e 3 — 1
3.02 BEFIZR vvvvevemeereeseer i 3 -9
3.03 AL BRHIHLI B A LT ceveevnnemeenr i 3 -2
4 =32~ P PP 4 — 1
5 PRVETORE v 5 -1
5.01 WL (U T REEE —D3FIPLER)  coeervvrrern 5 -1
5.02 AT RN R DRI BIZR e, 5 -1
5.03 AR woevvemmnmn s et 5 -2
5.04 @%E{Bfﬂﬁi ........................................................................... 5 -2
5.05 BT wrvoerrrr e 5 -2
5.06 SRR K BRI R oo 5 -3
5.07 RIS ERII IMEBES] oo 5—-3
6 ﬁ%%mﬁi .............................................................................. 6 — 1
6.01 R 6 — 1
6.01.01 SR EERITHEE v 6 — 1
6.02 FRIEIBAT tee e e 6 — 2
6.02.02 BEBEBHEE LIS - v veerrer 6 — 2
6.02.03 FEAEHLBRPIE e 6 —3
6.02.04 AR A LB b corereere e 6 — 3
6.02.05 FeAEHEEML A S BIH]BE | oo 6 — 4
6.02.06 RIS TR ) oroererr e 6 — 4
6.02.07 FeRtHEM AL M BB HEBEFIE e 6 -5
6.02.08 DL A S T T P PP PP PP IR P PP PTPT TP PYPTRTRPRY 6 —35
6.03 PR e e e 6 — 6
6.04 (FBHET AR v vvevvremnmmmmme e 6 — 6
6.05 ﬁﬁ%*@%ﬁﬁiﬁﬂ‘ ..................................................................... 6 — 7
6.06 B e e e 6 — 7
7 I 2 - P T XTI 7 -1
7.01 7E9630. 9625FI9610HLEY FBEHLAT «--vvvvvvvrmrrrerrermmi 7-1
7.02 FEOO20M LB AL - vevrreereere e e 7 -2
7.03 LR TSRO ERIIIIIETR e e 7 -3
7.04 BUH /EEAFRTE ceerrerrere et 7 — 4



H x

7.05
7.06
7.07
7.08

0 0O OO 0O CO OO Co OO
(== e oo el =
e I W I S VU \ Ry

O O O O O O O O v
O OO OO O OO O
W W W WWwWwWwwhN —

O O O O O WO WO WYWOWWOYWWOWWYWO WYY WOWOWOWOo\o
S OO0 O OO0 OOO0O OO OOOOOO OO OOoO
W W W LW WWUWWWWWULWWUWUWWWWWWwW

.01
.02
.03
.04
.05
.06

.07
.08
.09
.10
1
.12
.13
.14
.15
.16
.17
.18
.19
.20
.21
.22
.23
.24
.25
.26
.27

xmﬁ‘iﬁ&/ﬁw@»u%ﬂﬁ%ﬂ ................................................... 7 — 4
1£9625, 9610$D96307[§L§1_J:§?%l‘ﬁ%#ﬁ—p%]‘ﬁ&§[£j3 ........................ 75
79620817 | Z2bt 2R R e ik f - ] — 6
PEE LRI o oervrr e 7 —7
HEFVGLRFE oo 8 — 1
A /YT EZ R E v ererrvrrrreererm e 8 — 1
FEIEZ S ISR /TR BRI IER «ooeeeveerre 8 — 2
fﬁ% ....................................................................................... 8 —2
IAMERBIIIE -+ rveeeermeemmm e ee s 8 — 3
HE BT TR B e vrr e 8 — 4
S R RN RGN -+ - o oeeererrmemme e 8 — 4
g%@ﬁ%g“?ﬂ{% ........................................................................ 8 —5
31231 P PP P P P TR Er 9 — 1
ST EE TR TR o ceevve e eerernmm s 9 — 1
TE. BHFEBHEBIAEE oo 9 — 1
T L LB v o orvee e e 9 —2
£ 9630, 9625%n9610MﬁLM§;%@J7?ﬁL%ﬂﬁmuﬁ ------------------ 9 -2
£ 9620HLE! - IEE2) 5 [ BHLEH UL E - ererraneneenQ — 3
?)J*ﬁﬁ%%l‘ﬁ'].%}% ..................................................................... 9 — 4
£ 9625HLE! L& BT, e BIET RUBR B, TR AN SR 9 = 5
£ 96208LE! L& BT, e BIAHHOBE B, O EE AP 2R e 9 -7
z; ;g;o%n%lommi%rmj:ﬂ , TR B YRR B, &R B
.................................................................................... 9 — 9
7E 962507 FNTEE T2E) M BHLAEFHIALE ooovereremrrnneeennnnn 9 — 11

£ 9620HLY FINEH TR S RIBYLAFHIAIE oo — 12
76 9630F19610HLI L MTE B T464) 5 B HLEHIRLE + vrvvrovrevveve 9 — 13

FEH BRI EERTRR ~vvvvvrrrrr 9 — 14
7E 9625HLTY [ BEe i B BRI o9 — 15
1E 9620WL% L dtsA i Erig R - N« I 1
1E 9630F19610HL% |34 y‘mﬁﬁ’]ﬁ% B PP PpeN « Je |
SR BRSO TR 9 — 18
SRR K BERIEEFLEE - oo 9 — 19
FR AR A HIEZDIEIE oo 9 — 20
FR AR B E BRI E SR - 9 — 121
B R BIFIGEA R 2RI AUREED oo eervererr 9 — 2
BEERITEEE oo oveeerrmmmmmm 9 — 23
B K B B S R BB EE e 9 — 24
BRI RRIRIS IR oo 9 — 25
JEAF 2R (L OO20H LTI A FG ) ovvrverrrroeroerernereettttintnininieiienenan 9 — 26
7 = = T P 9 — 27
BFRAARTEEE - ooervrrmrrm 9 — 28
BRI (9630, 9625FN610HLTY)  coverevrmvrmrrmrerermnicniennnennn. 9 — 29
PEER B AHEE(9620HLTY) «+ovevreerrerremiemin i 9 — 30

ZEEBHL oeiitetitt i e e s 9 — 32



H x

9.03.28 Loy ey T A AR b R LI P PP PP PP PP P PP PP P PP P PP PP PP PPPPRPYPPPIPRPPRPPPIL 9
9.03.29 }1\3‘3]?%" ....................................................................................... 9
9.03.30 D AN e L 9
9.04 BIZR IR _DFJTHEE --oeereere 9
9.04.01  BEFATHFAIH LGB /Pl bR R BB P oo oee oo 9
9.04.02 LR SRR B oo 9
9.04.03 LRI BEFARIAIHURE B o coevvreremrnrri 9
9.04.04 LR IEATBITEE v ooverrrr e 9
9.04.05 YITIPLBFIITIEJ) ceerererevrereorermeee ottt se i crt e e e e 9
9.04.06 BDEETIETHEE e 9
9.04.07 TFEFPBILRIRIS -oooveeeerrrereer e 9
9.04.08 SRR BE AR et 9
9.04.09 EEZNAFTHIE ([ 9620HLTUAG) wvvvvvevrerevrrmmmrmnersmiiuiiiniiti e 9
9.05 PR ABISEH AL =3 wevereerrreor e 9
9.05.01 PLEFEEEF LR RIALE (NAFT9625 FO 9610HLEY)  -oceevvmrvmeneenenennnn. 9
9.05.02 B EHIR D3 B AR R oo 9
9.05.03 AN ANEBE ST (FE 962550 96204 LFI L) «-rverevreneermernans 9
9.05.04 A B A BRIE R (FE9625F0 9620HLTY [) vvvvevrermmmmrrimeiumiininiinian 9
9.05.05 A IR Eh % B TR B (FE9630FI9610HLAY L) «ovvvvvervrrennneenns 9
9.05.06 S BRI PR TR (7E9630F096 10HLTY [)-ereeerreeenrereniieinenenees 9



Index

CONLEXLS ecccseroreseeccccscccccccctoscccccccsscasasccccccssestcccsascssacccccccssssscsscssses Chapter - Page

1 Safety ....................................................................................... 1 - 1
1.01 Safety SYMDbOLS «=+=++ssesessesesssnsaasnssastestentietietiiutiuticietiattateaetntaceees 1-1
1.02 Important points fOr the USEr seveererereecaececeeteccccrcrenecctctctctaccaccnccccaccccces 1-1
1.03 DIANGET *++etsreereeeesensrtttetamtinitietttuntieiostttatttioitiietesisitisiniiianes 1-2
2 PrOPETr TS «+eeeeceeeessesernnsotesnntetuiitaiitiietciatiiiaieieiieennnoieaees 2 ]
3 SPECIfICAtIONS <vovreereeererssssssetsnoninentiectinutiietintiiateaetinintinanianeane 3.1
3.01 9630, 9625, 9620, 9610++++=severeresesraroserrerranenerenntaceterunniieteennasicaeenns 3-1
3.02 Needles and threads seeseceeeececcscrececatccnnenciccccnsccetccccrssscccccnssscccccnss 3-2
3.03 Possible models and SUbCIasses ++«++++=+esrresssrsrnseasencrnreaceecessreceesseannses 3.2
4 Explanation of Symbols:e««+s«+« s eeeeessecanccssnetienctniniieiiitsse 4]
5 Controls * 5.1
5.01 Keys on the machine head (only for machines with -D3 ) secececeececceececcecees 59
5.02 Bobbin thread monitoring with stitch counting «:ccsescececececcccereceecececeeces 5
5.03 Pedal ceoeseresecrserrrcecosensanietescuisieccsestsectecssessatuscnssstasesssesstssnsssns 5.2
5.04 Lever for lifting roller Presser «++«++««« st e sessscsssssecsesssenietssnsesseniecesane 59
5.05 KNEe JeVer *reveerererssrercetcrcsstcecescstocsroccsssssocssccsssasascsccssssasascssossons 5.2
5.06 Key for setting stitch length ............................................................ 5.3
5.07 SWING OUL TOI1Er PreSSer =+++++ssssessssnsassesstresansonantantutetrstissennnnansaneees 5.3
6 Installation and COMMINSSIOMIME ++++ceeseesererescesenrarereotosssssnisiencrannnns 6-1
6.01 TNStAllAtion === +oeosossesesrescssessrnsecarestsosenorssrasecssssssscssasasessssasnses 6-1
6.01.01 Adusting the table heighte++++-+-+=++=seeeeererereasasonsrasientiniiiiitieniniiieienens 6-1
6.02 Fitting the reel stand «+-+-=+=cseesereseeresarsartantontuntenieinentatiaiecenens 6-2
6.02.02  eeereseceteserisecateterotestotteettittntttesesstattesesitasectsttoseststaresstasesscnsisares 6-2
6.02.03 Fitting the machine Cover »+«#«+«+s+sssesssssrantntstnerisrinssnstarsnasinssesssssanans 6-3
6.02.04 Mounting the ﬂange motor to the bearing plate .................................... 6-3
6.02.05 Mounting the ﬂange motor to the maching ses+s sseseerseescsccesactcccccccanacnccnss 6-4
6.02.06 Mounting the toothed belt and adjusting the tension ««seeeeceereseeceacecsaceaceenes 6-4
6.02.07 Mounting the belt guard of the ﬂange INOLOT *ee e eeeeeressacccccsacasccaccacsccancccns 6-5
6.02.08  cecercresecetesetitetitetetitenittteestiitntttesetstatetetestteseststertosettssaresstasesacnsisares 6-5
6.03 Tilted WOTK Dase *+e e+ sseeesressrasescessareesstsresiscerssastoseserssesssscsssscsssses 3
6.04 Table tOp CULOUL+++++++ec st ssesoe s sessnaresesassrastostnstantissesssasisastansinessnses 6-4
6.05 Mounting the table top =+«s+sssssesessessrenneastontantsisssraniestissiereesosssssnane 6-5
7 ]Preparaﬁon .............................................................................. 7-1
7.01 Inserting needle on model 9630~ 9625and9610 e+ ceecerererencercescceccacsenceces 7]
7.02 Inserting the needle on model 9620 =« esreecreacecrooceeecces - 7-2



Index

7.03
7.04
7.05
7.06

7.07
7.08

8.01
8.02
8.03
8.04
8.05
8.06
8.07

9.01
9.02
9.03
9.03.01
9.03.02
9.03.03
9.03.04

9.03.05

9.03.06

9.03.07
9.03.08
9.03.09
9.03.10
9.03.11
9.03.12
9.03.13
9.03.14
9.03.15
9.03.16
9.03.17
9.03.18

Winding the bobbin thread; adjusting the primary thread tension-«-««-««-+----- 7-3
Removi ng/| nserti ng the bobbin Case: -« ctreeeerrreeirmeiiiiiiiiiiiiiiiniiinn 7-4
Threading the bobbin case/Adjusting the bobbin thread tension ««««-+««+-.-.. 7-4
Threading the needle thread and regulating its tension on model 9630, 0

0610 ANJOBE « v vovvevverrerrensernenrrueuerarueseserssssrsssssenssssessensenans 7-5
Threading the needle thread and regulating its tension on model 9620------- 7-6
Setti ng the stitch |mg‘th ............................................................... 7-7
Careand MalNtENANGCE -« tceeeeerttertseestietiittitiaiisiitctiisnisccscssnns 8-1
Checki ng ajj ug“']g the air prmre ............................................. 8-1
Cleaning the air filter of the air-filter/lubricator. -« -« ++-«e-eerveenieeeneeaienns 8-2
Clea'“ ng ................................................................................. 8§-2
O|||ngthehook ........................................................................ 8-3
O|| bovv| for hook |ubr|cat|on ......................................................... 8-4
Filling the ail reservoir of the thread lubrication unit: -« -+« -« «ooeeeveeveeeenennnn. 8-4
L ubricati ng the bavd gea's ............................................................ 8-5
Ad] USEIMENT vvcoeeeenneceentniiietiiiiiiiiitiiiiisisoisiiostossoiesssossoicssaceones 9-1
Notes on wj USHMENt e e coc e eeeeerenseeectuiiiieeetuiiiieeeeuiioseetenissscanecesees 9-1
Tools, gauges and other accessories:-- 9-1
Adjusting the basic machine:-- . SCTERTERTERTER « )
Needle position in sewing direction onthe 9630, 9625and9610--: -« ----- 9-2
Needle pos'uon in sewi ng directiononthe 9620 - ccceoterineriieiiiiiiiennnn. 9-3
Prelininary adjustment of the needle height -- - . 9-4
Needlerise, hook clearance, needle height and needle guard onthe o

[0 e TR TR R L T R P PP RRTRS 9-5
Needle rise, hook clearance, needle height and needle guard on the R

OB () « -+ v e vnerareranrnnateneitenttetae e ae et aeataeaaataarerteaeanet e e eeaenras 9-7
Needlerise, hook clearance, needle height and needle guard on the 0

0630 AN QBT #+vrnevereerrreuneeiieteinstictstiiitrcuiseiiettiiciistiscisssasosccsss 9-9
Needle position crosswise to sewing direction onthe 9625-------+-««-xx-xee-- 9-11
Needle position crosswise to sewing direction onthe 9620---+-+-+-+-eveee 9-12
Needle position crosswise to sewing direction onthe 9610--««-+««++xeevreerees 9-13
Hei ght of thefeed whed onthe 9625« -« ctreermeeiiiiniieiiiiniiiiieniinnes 9-15
He ght of thefeed wheel onthe 9620 «::«cereerrierreiiiiiiiiiiiieiciinciennen. 9-16
He ght of thefeed whed onthe 9630 anNd961(0 ::::cvreeververrrrciieciniienes 9-17
Stitch |eng‘th CONIOl ECCENEIIC <+ v cevvvrrrrvereeeciiiiietiiuiiiietiiuiiiicuineenens 9-18
Stitch length Scal@ digk «++«wrevreerereeererrmmeni 9-19
Shaft crank to roller presser ArIVE e rreereeen e e e e 9-21

Clearnce between roller presser and feed whed ««-ccoceeiieniiiiiiiiiiii 9-22



Index

9.03.19 ROIIET PIESSEL «+++xsssssnsnssnniestsitant it et et et e e e e 9-23
9.03.20 Stitch length on stitch length scale -+« ++s+ssrererrmerarmmninnenniiniiiiin, 9-24
9.03.21 Synchronization of roller presser and feed wheel -+« <« «-seeevereremeinaeiiinan. 9-25
9.03.22 Retainer (only on 9620) ............................................................ 9-26
9.03.23 Knee lever - P A
9.03.24 Needle thread tenSion TElEASE -« -« +++xrsererrrerarsresretrreireriereseioenrsrnenns 9-28
9.03.25 Thread check spring (9630, 9625and9610 ) -+++ssseererserreereenneeneneennns 9-29
9.03.26 Thread check springs ((9620) «++++++++sssrererarereseniaiiuiiriiieetis it 9-30
9.03.27 BObbIn WANAET +++v+ereeerereerenreriereieneiieriaresieseiiorieresiensaserisaneesaonns 9-32
9.03.28 PreSSUre Of TOIlET PrESSEr -+« ««+xrsrerrerrersessessasaisinisiiniiiiiiiiiiiteiee e s 9-32
9.03.29 LLUDTICALION #++ v+ verrevrernereeernnmernectesesnmnresrneeeenrasessesesenrsneesnssennranns 9-34
9.03.30 Re-engage safety COUPlng ++«++++++veevrrererssseneernetimtuiinntinninniieiieies 9-35
9.04 Adjusting the thread trimmer-D ««+«++++sseeeesirsereriiniiiiie i 9-36
9.04.01 Resting position of the roller lever/radial position of the control cam ------ 9-36
9.04.02 Position of the thread catcher holder «««-«-«csveeerererrerriecriieinerneneinnenn. 9237
9.04.03 Distance between thread catcher and needle plate -« +++ - ++sverereveenenne 9 - 38
9.04.04 Position of the thread CatCher «««-e-«-ssrererrrerrsereeieeriinerieriernecenanneneees 9-39
9.04.05 Knife position and knife pressure «+-««+«+++sssreereiaiianiaiiinninninniiiiininn. 9-40
9.04.06 Bobbin thread retaining Spring -+« ««+«+++sssesreererrrurrrereinininiiiii.. 9-41
9.04.07 Manual CUttng test ««++++reeeeeeeeeeseeseressierininiiiiiiieiieieeieeieneiese e 92 42
9.04.08 Releasing the tension ««+««««+«=s=sereerrrrmrensansemninenieiiiiseninnenieaee . 9-43
9.04.09 Linkage rod (only for 9620) «++-s+eeeereerrerreereerieiieiiiiiiiiiiii.. 9-44
9.05 Adjustment backtacking mechanism-D3 -+« ++++++seeeeemseeiiiiiiniiniiiiin 9 -45
9.05.01 Needle in needle hole(only for 9625 and 9610) --------------------------------- 9-45
9.05.02 Coupling for roller presser drive «+-«+-++sseseeereessessiesieniiiiininieeennneennnn. 9 - 46
9.05.03 Bever gears for feed wheel drive (on the 9625 and 9620)-++««-++-+s-serereennese 9-47
9.05.04 Bevel gear play(on the 9625 and 9620) =+ +++vereerresseesansesineinenns o 9-48
9.05.05 Bevel gears for feed wheel drive (on the 9630 and 9610 )+ +++-+«++sverveeer 949

90506 Bevel gear play(on the 9630 and 9610).................................... vevaes 9 - 50



%4 Safety

1. %4 Safety
1.01 ER#Z2EPr Safety symbols

. fakfrE ! Danger!
A A R A . Points to be observed
. =

03| p || G XHMEA R RN RA R
. Danger of injury for operating and
% % ;@ specialist personnel !

7R Caution
ANAFERA P IRENZERE NS
MR LAE.

E?&’ ﬁ&’u" ﬁﬁ’ %%%Iﬂ;
Z I, REEIFR.

Do not operate without finger guard
and safety devices.

Before threading,changing bobbin
and needle, cleaning etcs witch off
main switch.

1.02 TAEF R R RS

Important points for the user

©® AU IR ETHE—H, FHERAEN R B 7T LA .

©® TEE ALK ZHT, WA A .

oﬁﬁﬁﬁ%kﬁ&?ﬂkﬁﬁﬁﬁ%ﬂ%%%%%ﬁ&?éi@ﬁﬁ%%

©® HLA 8 A SULRUENLASE IE 7 I C MRS T a1k

© HLEHIME I DAURIEARRRRAL T 2 2% B B AT B AR

© HLES I A D AE R, R AR RS ETAE,

@ This Instruction Manual is a component of the machine and must be
available to the operating personnel at all times.

@ The Instruction Manual must be read before operating the machine for
the first time.

@ The operating and specialist personnel must to be instructed in the
safeguards of the machine and safe work methods.

@ ltis the duty of the user to operate the machine in perfect running order.

@ ltis the obligation of the user to ensure that none of the safety
mechanisms are removed or deactivated.

@ It is the obligation of the user to ensure that only authorized persons
operate and work on the machine.

1-1




%4 Safety

1.03

faki#5 Danger

DDIED

PSS e, DAHENES IR /G &R E 1mit) B B TAEEE,

PRAUEN RGN . ANSZRHHESTES

A working area of 1 meter is to be kept free both in front of and behind
the machine in operation so that the machine is always easily
accessible.

LRI R, ARSI IBULATARTG ! ARE L RIfaR !
Never reach into the sewing area while sewing! Danger of injury by
the needle!

B TSRS, NAET/ES BRI Wi as R aekeas
FERTARE! A TEL R EER !

Never leave objects on the table while adjusting the machine settings!
Objects can become trapped or be slung away! Danger of injury!

NFFFEIEA AN, BANSKIERE, AmEHERIN,
0 T ERMEIRE I !

Do not operate the machine without support 1! Danger due to top-
heavy sewing head! Machine can tip over backwords when tilted!

=

ﬂ}
)

i

1-2




%4 Safety

> B > PP

FE 14 J5 A LA BT S LB TITR !

AN RS RS F R K !

Switch the machine off before tilting it backwards!
Danger of injury if the machine is started accidentally!

AT ENERAE REAT T E 215145 |
BT RIS IR !

Do not operate the machine wihout its take-up-lever guard 2!
Danger of injury due to the motion of the take-up lever!

R LI RPN ETRIEEIN T RT3 ! PR3 E 3R IR &
K H RN MR 5 «

On machines with thread lubricator, only operate the machine with the eye
guard 3 lowered! The eye guard 3 protects the eyes from oil particles

from the thread lubrication!

ANFTTEIBA B B tP SARI 3% |

A ERE 9K B F K !

Do not operate the machine without belt guard 4!
Danger of injury by rotating drive belt!

NI RS HIHLAS !
BENLFIER Z EE G R E K !

Do not operate the machine without tilt lock 5!

Danger of crushing between sewing head and table top!




NH#iE Proper use

NMAME Proper use

9625

9620

9630
9610

AN EE, WREEENERES . WRERR BT
HERERETN RERRES 238 -

Is a single needle, high-speed post bed sewing
machine (post to the left of the needle) with driven

feed wheel and roller presser and synchronized needle.

X B, WA, RREEMRERR )
2200

Is a double-needle, high-speed post bed sewing
machine with driven feed wheel and roller presser.

BB, B, WHEEINBREEE. BRERMRZEK
HRRREEIN R AL

Is a single needle, high-speed post bed sewing
machine (post to the right of the needle) with driven
feed wheel and roller presser and synchronized needle.

XL A T B 2 R i Tk b e s B Rk T 21
The machines are used for sewing lockstitch seams in the leather and
upholstery industries.

RN HIERAEFRINA, HYAAERMAE ! X d TERMER
AR R, HESHERAFERIE! BT NANER AT LERE
BAF AL EIE R PTA MRS AR T A AT RSP E B i !

Any use of these machines which is not approved by the manufacturer
shall be considered as improper use! The manufacturer shall not be liable
for any damage arising out of improper use! Proper use shall also be
considered to include compliance with the operation, adjustment, service
and repair measures specified by the manufacturer!

21




BAR%E Specifications

3.01

BAR¥IE Specifications
9630, 9625, 9620 , 96104

£8P HIR, Stitch fypeeseeesrensseassstnsstaniitiiianiiean 301 (-’fjﬁﬁ%i@_‘/lockstitch)
FERREM TEESE Clearacne under roller pressers«+«++++s+ssssessses 7 mm
ZFE) TS Clearance width «sseoreesreessrecstiessiensiiensiensccincsiacens 245 mm

%@%E Clea;ranceheight'"'"""""'""""""""""'"""""""'115mm
Ei\“ﬁﬁﬁ%)ﬁ Postheight tesetecteietaticttcttttttetctttcecascsarcnsaccsaces 180 mm

27 Wﬂ;&ﬁ'# Sewmg head dlmenswns

K Length*+* """"""""j(é’{l/approx. 615 mm
jﬁi,; E Width ceserecereecssccesstccscserstccsaccsscccnncssscecnsans j(i’\] /approx. 240 mm
BB (EHLLLE) Height (above table) »+-++=++ <=+ += s+ =+« K ZJ/approx. 500 mm
;Eﬂﬁ){l E Bedplate JiMENSIiONg s+ *+soeeesesrseecncacssancccacanacens 518 x 177 mm
BEEE Max.speed

9630A+B,9625, 9620, 9610 A + BEI/Model ««++-«+s-eeeeeeees 3000 £7/53/spme
9620, 9610 Cﬂ/Model ............................................. 2000 %i’iﬁ/ﬁ:}’/spmo
BELBIE Connection data

Iﬂ; %E Operating voltage .............................. 230V 10%’ 50/60 Hz
%j(ﬁ)ﬂ ];]J Zf: Max. pOWCI‘ consumptlon .................................... 1.2kVA
PRz 22 Fuse protection ** sesssesnecenaeneee 1 x 16 A, W E/insert

B HHE Noise data

T LR By A& 15 IR B LA R H (R K

Emission sound level at the work place at appropriate speed

("I EH R DIN 45 635-48-A-1, ISO 11204, ISO 3744, 1S04871)
(Noise measurement in accordance with DIN 45 635-48-A-1, ISO
11204, ISO 3744, 1S04871)

9625 F1 9610, A + B 7R FE2400L8 7L/ 532 «ovveeeeeess Loa=79 dB(A) m

9625 and 9610, model A+B at a speed of

24OOSpm ............................................................... LpA= 79 dB(A) u
9620, C picl] Eﬁgmoogﬁﬁyﬁ: ........................... Loa=75 dB(A) -

9620, model C at a speed of 1600spm =+eceeeeeececersceces Loa=75dB(A) m

9610, C # EM]GOO%@/%: ........................... Loa=73 dB(A) -

9610, model C at a speed of 1600spm «+««eececeeccecceeeee Lea=73dB(A) m
P24 E Net weight of sewing head-+«++++sseresereeecsaoene A /approx. 61 kg
HIZ8EE Gross weight of sewing head-««==+++seeeeesescecees K#j/approx. 71 kg

A REFEAREUB Subject to alteration

& TRl LFP. F4HEE Dependent on material, work
operation and stitch length

m KpA=25dB

3-1




BEAREHE Specifications

3.02

3.03

£k Needles and threads

%%JR'JF%A (Nm) ﬁﬂ*ﬁ 9625 9620 9630
PLE | B KA . 9610
Nsggs  [PARI00mm | gismEg | NERE | purRs
A 60/3 70 134 134
B 40/3 90 134 134-35 134
C 15/3 120 134-35 134
Thread thickness A.Needle 9625 9620 9630
Model | (Nm) max. thickness Needle system | Needle system 9610
Synthetics 1/100mm Y ¥ Needle system
A 60/3 70 134 134
B 40/3 90 134 134-35 134
C 15/3 120 134-35 134
A A EA RRERE N H MR,
A or similar strengths of other types of thread
FH: A @ Note: A lightweight materials
B ik B Medium-weight materials
Cc E» C Medium-heavy materials
AR KIPLE K243+ H1E Possible models and subclasses
9630,9625, 9610
AT eeeenirrtieene e e e e s e Y& F T2 )32 i B b
Model Aseserseessaccrcecrcrsatertecsncssssreesaasnsasces For sewing lightweight materials
9630,9625, 9610
S IR O ;= IR 27 =3 =N ;- 7 !
MOdel B ............................................. FOI' Sewmg medlum-welght materials
9630,9620, 9610
C ] weeeeenrnneteeeninnnteteeees e e st et te beesae s s aeeeeaen e & Fl F-522) BB
Model C sessseereccrrcrsstrersecsncasssreesaasnsasces For sewing medium-heavy materials
Bt In iz 4 Additional equipment
ZVHLT D seoorsasssrassssernrsssnsersssnesssssusnessrsasvessorsossasarssnssae LI
SubCIaSS-D ......................................................... Automatic edge trimmer

SHLE D3, 9630
Subclass-D3. 9630

foot lifter, backtacking device.

HEIBLRE . BnEMERE. BIERE

Automatic edge trimmer, automatic presser




T/EE¥r Explanation of symbols

T/EEF* Explanation of symbols

A AU AES, BT TN EZEE DR AN BRERE
B AR EREA THER:

In this Instruction Manual, work to be carried out or important information
is accentuated by symbols which have the following meanings:

i B/, BR Note, information
A B, R Cleaning, care

TEE Lubrication

Hedm, R, A, g (REemEWARSTEEKIE)
Maintenance, repairs, adjustment, service work (only to be carried
out by technical staff)

%R




#A1EJufF Controls

5 #®1{ETf  Controls
5.01 MLkiEs ((UHTLZE-D3. 9630fIHL38)

Keys on the machine head (only for machines with-D3. 9630)

® 7raggndiEry, RERZ T8, Hl
A3 HISEL) 77 T R

[ ) ﬁ%%%&ﬁ%&ﬂ@ TE TR BIE

@ As long as key 1 is pressed during
sewing, the machine sews in reverse
direction.

@ Keys 2 can be used for parameter
settings, Instruction Manual of
Electronic Control.

5.02 LB BONRERR ORI H2

Bobbin thread monitoring with stitch counting

7 C I -D3. HHL 2
: ’.._ ® Machines without D3!..
=)/ ® L BITHRAMSR A AL100/MEE,
L\ B AR EATFLIA L5
® THREMEBROE, KT HTHHRE
FIHFIE T
@ About 100 stitches before reaching

the preset humber of stitches, LED 1
Flashes.

@ After the thread has been trimmed
and the bobbin changed, The stitch
counting begins anew.

(I

| NN 2

ixRT 8 g, FERBRZERASE.
Presetting the number of stitches, see Instruction Manual of
Electronic Control.

[Zlo




B1EJC: Controls

5.03 # i Pedal

0= # 147 E Neutral position
1= 4%7]] Sewing

Raiser roller presser(on machines with-
D3. 9630..)

3= B9L (FEL4eH-D..MIFLaE D

Trim sewing threads (on machines with-D..)

504 RREMIWF  Lever for lifting roller presser

® T LUEEHIRTF1HRERCEN.
@ The roller presser can be raised by
turning lever 1.

5.05 B Kneelever

® T LUEIT [ #7 Sk B s 77 A AT,
J SR St .
@ The roller presser can be raised by
1 pressing the knee lever 1 in the direction

of the arrow.




B1/EJufE Controls

5.06 LK R ERE
Key for setting stitch length

@ EiTk MRBUMRETFRARELRILTK
B (BRET.08YW “RELKLKE” ) .

@® The stitch length is set by pressing key 1
and turning the balance wheel (see
Chapter 7.08 Setting the stitch length).

5.07 R R R S 2B

Swing out roller presser

® LRREMHKEE, WEL N TR
e, HESMES).

® When theroller presserisraised, it
can be swung out by pulling it lightly
downwards.

—




‘ZHEMRAZE Installation and commissioning

6 TR T

Installation and comminssioning

/A
AN

HAVE Bk BN LS REAT e il ! !

XE AT AR RN ZeME !

The machine must only be installed and commissioned by qualified
personnel!

All relevant safety regulations must be strictly adhered to!

IR LENAH ERAESE, W TTAER BT RIALEER & B0 AR E Re g &
ZHARA BN EE

TEAENBATH I & BBt B ORUE 7R [ 1T HLASSE .«

If the machine is delivered without a table, be sure to use a stand and
table top that can hold the weight of the machine with its motor.

It is very important to ensure that the stand of the machine is firm and
steady, also during sewing.

6.01 3  Installation

il

NSy ZHH L, UE SNSRI HRIER D

TENIBE gt S, AR, RE MM, YA EE.

The site where the machine is installed must be provided with suitable
connections for electric current.

It must be ensured that the standing surface of the machine site is
firm and horizontal, and that sufficient lighting is provided for.

HTaEEMZEmMAEE, 81RTH, aREERRENTIE.
For packing and transportation reasons the table top is in the lowered
position. The table height is adjusted as described below.

6.01.01 £ AR = D 2
Adusting the table height

‘ ® IATFURATIR2, JhK GHTIINE 2 T
) . F R

i | ® KBTS R .

/] | @ EBRAERENLE, KIS

i FT287&.

Loosen screws 1 and 2 and set the
table height as required.

Firmly tighten screw 1.

Set the required pedal position and
tighten screw 2.

L

6-1




‘ZIHEMIAE Installation and commissioning

6.02 R4 Fitting the reel stand

® MEFIRLZHEELR.

O AJFWLREEE N SR MFL A I A RE T HIR £F
GIES: =

@ Fit the reel stand as shown in Fig.

@ Afterwards insert the stand in the hole of the

table top and secure it with the nuts provided.

-0
&
2

A\ Q
W o a2
) 4
2% {
e
o /
— s
/g,a

SN
&
!

.

¢

€

@

6.02.02 REERAE IR

Maschine ausschalten!
Verletzungsgefahr durch unbeasichtigtes
Anlaufen der Maschine!

@ Die im zubehor befindliche kippsicheru-
ng1 mit schraube 2 anschrauben.

Maschine nicht ohne kippsicherung 1
betreiben! Sicherung 1 betreilben!
Quetschgefahr zwischen oberteil und
tischplatte!

A X BIALR B R T
BB RS B R !

©® JHIRRR2E BRI (BEMHAFHLRD .

A AATTEEA BRI ! AN
AR Z RAEHT 7 S s ¢




ZEHEAAZL Installation and commissioning

6.02.03

6.02.04

ZHHL AR

Fitting the machine cover

® FEBRAT 20k H 5 T (BRET 2TSE 74
Ml5e k), 3P BEAE T E AR A
FSRET3ME E, AJFELELirRiR
£]2.

® FIRETAM e EA T4 &

THHIR I S L2 EAR b

Mounting the flange motor to the bearing plate

® N84T, FlMRERSHrEMR1E 2
M . Bpzhh2 k.
) 0 ©® Mezhhlah4 LB REeR.
o ® FUREGH s IS
® I R TR b LR L,
WRET HIZR B S AL TF S L ]

=
: ©® RHRESIT NBIBAR1H .

@ lagerpattte 1,wie in Fig gezeigt, am Motor 2 mit den schrauben 3
anschrauben,

@ den keil aus der motorwelle 4 entnehmen.

@® winkel 5 mit den schrauben 6 anschrauben

@® zahnriemenrad 7 so auf der motorwelle 4 montieren, dass die schraube
mit ansatzin der Nut der motorwelle steht.

@® Gewindebolzen 8 in die lagerplatte 1 einschrauben.




ZIHEMIAE Installation and commissioning

6.02.05 ZRHHEZ RSN L

Mounting the flange motor to the machine

\\ 3 RIE P L (R RS
RUgH3)
/ @ Lagerplatte 1 des motors 2 am
maschin engehause mit den

schrauben 3 anschrauben (schrauben
3 nur leicht anziehen).

2

6.02.06 TR TY B AR f g K g
Mounting the toothed belt and adjusting the tension

® (XM E ZAKIE R L

@ ZEIHEFHMTMR2, UKFKLE
Bt

@ XM EITRRRS,

@ In this position fit toofhed belt 1.

@ Swing the bearing plate 2 of the motor,so that the toothed belt is
tensioned.

@ In this position tighten screws 3.

6-4




ZHENRZ Installation and commissioning

6.02.07 B B B B i
Mounting the belt guard of the flange motor
® HIMRET2M3[E & B =

@® Riemenschutz 1mit den schr-
auben 2 und 3 anschrauben.

6.02.08 EReR

® WEFiR, EEREFFR2MHEK.
® Connect plug 1 of safety sw-
itch 2 as shown in Fig.

LEETINHLK MR HAN, AP BITFRRBRER T, REFFRHKEH

1B
When the sewing head istilted back,the safety switch

prevents the machine starting when the main switch is on.

[Zlo

6-5




‘ZIEMIA%E Installation and commissioning

6.03

6.04

iXZFE Commissioning

REHAREH BN, Feal 2R E iR

MEREEYIES, ARERHEng GESRENE “Gir5R5E" ) .
HEWARKE. HLERRKRIIHUES AV A RERERS), B3P
BIEFAMERE G EEL. {EEMAFRARBRT, RAFITE.

Check the machine, particularly the electrical wiring for any damage.

Clean the machine thoroughtly and then oil it or fill oil in (see Chapter 11
Care and maintenance).

Have a mechanic check whether the motor of the machine can be operated
with the available power supply, and that the motor is correctly connected in
the junction box. If there are any discrepancies. the machine must not be
operated under any circumstances.

DL R VPR B A o % !

The machine only be connected to an earthed socket!

ﬂﬂ%ﬁgﬁﬁj‘ FHROVAFITRIEN R T T fEsE . AURAX, ' ARG HEZ)

XA SIRERNES, DAY EEST BN RS ERNZE
RIS} bar, WRFE, WHHLAGHTIE GESNES 0 K/
WSS )
When the machine is running, the balance wheel must turn towards the op-
erator. If it does not, the motor connection must be changed by a mechanic.
Machines with pneumatic equipment must be connected to the compressed
air supply. The pressure gauge should indicate a pressure of 6 bar. If
necessary, adjust to the correct setting (see Chapter 8.01 Checking
adjusting the air pressure).

R ) ST AR

Tilted work base

1133201 320103

490802

AzA
e |
EE 6 * M ]
Eﬂ;f}/ A4 [MJ
X

404




ZHENRZ Installation and commissioning

6.05

6.06

GRS
Tilted work base
Ti
|
R10 A | =
N\ ] %
|
| 2
10 3
S.4 Qzl.ik 20
2 ;I L F a2 =
- 2521°85 245{_; A ’ é
ZEEWR
Mounting the table top




V284 Preparation

7 HlL2s#E% Preparation

FAEERE R ZEME !
All instructions and regulations in this Instrution Manual must be
observed .

Special attention must be paid to all safety regulations!

B DL AER TR R AV B 2 AH NI B R S8R

A TEFTH RN iR TR, AU S M B IT R ERE M r it o _E ks
%k, LMEDLARHTE.
All setting-up work must only be carried out by personnel with the
approp-riate training. For all setting-up work the machine must be
disconnected from its power supply by turning off the on/off switch, or
removing the plug from the electric power socket.

i IAZFH Y 2 Y 5 BT AR R 7R

7.01 7£9630. 9625 F1 9610471 E3EH4T
Inserting needle on model 9630. 9625 and 9610
ZE REANLAS IR BRI RS F I fa k!

Switch the machine off! Danger of injury if the machine is started
accidentally!

REH134RZEIHLE .
— Only use needles of system 134
\ Q O HERBEMIFKILMIMNES).
- ® FAFFIRET23- K] gEikbam ABLEL .
2 XFO625HLAY, ARG LA 7 AU 5
9 XFF9610. 96304LAY, KA M I
Feille
FrRURET 2R IR S IR B B R AL B
Raise the roller presser 1 and swing it out.
Loosen screw 2 and insert the needles
as far as possible. The long groove must

face to the right on model 9625 and to left
=y . on model 9610. 9630.

i @® Tighten screw 2 and swing roller presser
1 back to position.

*)}ﬁ%ﬁﬂ%}?ﬁ)}(%?ﬂ%ﬁﬂ@ﬂ%\ LATELIIMEL (SIS, 02777

The Choice of needle depends on the model of the machine and the
thread and material used (see Chapter 3.02 Needles and threads).

[Zlo




Ml.2sE4 Preparation

7.02 7E96201 2Y - 3= Hl 41

Inserting the needle on model 9620

é SEINRRIE ! RN B S S R

Switch the machine off! Danger of injury if the machine is started accidentally!

S8 134-35 R MIHLET
Only use needles of system 134-35.

@ IHERERM K ILINES).

® AFHFET2IHEANE, SNSRI AL AL RS R
R

@ I RIFET 2 PR R IR IR R AL R

@ Raise the roller presser 1 and swing it out.

@ Loosen screws 2 and insert the needles so that the long groove of the left
needle is facing right, and that of the right needle is facing left.

@ Tighten screws 2 and swing roller presser 1 back into position.

*)}g%@u%@ E)Xy%?m%ﬁﬂﬁﬁ%\ LB AR (S HEE3. 0277

The Choice of needle depends on the model of the machine and the
thread and material used (see Chapter 3.02 Needles and threads).

[Zlo




MlLasvE4 Preparation

7.03

ROZ; HFROZLIIVILRTK T
Winding the bobbin thread; adjusting the primary thread tension

A

[=lo

B ZERRO1LET Sk a2 b,

EFTR9-034 R L F LR, IR £t )7 M 7ER O B2 LE .

MFEIRE TS a2 RT3, o 3hsegkas.

Place an empty bobbin 1 into bobbin winder spindle 2.

Thread the bobbin as shown in Fig. And wind it clockwise around
bobbin 1 a few times

Switch on the bobbin winder while pressing bobbin winder spindle 2 and
lever 3.

LIRS, RLSEK.
The bobbin is filled up during sewing.

RO _E BT ) 7T LA IRAGIR U4 AT IR

LROGIRLE, SikasAEELE.

The thread tension of bobbin 1 can be adjusted by knurled screw 4.
The bobbin winder stops automatically when bobbin 1 is full.

WMRGLAKL S

If the thread is wound unevenly:

IR ES. Loosen nut 5.
HIN b FEZh S 2846, Turn thread guide 6 accordingly.
FrRIRETS, Tighten nut 5.




V25 E® Preparation

7.04 HH/RERART

Removing/Inserting the bobbin case
KPR AR RSN ES) 0 F k!

% "/ Switch the machine off! Danger of injury if the machine is started accidentally!

R 7%

Removing the bobbin case:

AT IFRE SRR -
HRERTHIFHFBRH RS2,

Open the post cap.

Raise latch 1 and remove bobbin case 2.

AR

Inserting bobbin case:

A2,

KR TFIH R b AE R -
Insert bobbin case 2.

Close the latch and close the post

XF9620H1 2 IR 1t B Fr 7w o
9620 is shown in Fig.

7.05 BREFLFTHROLNKD

FROBARTAP.

LR F LR T RIBE P .

WL MO,

L FESIRET 3T R ORI )

Insert the bobbin into the bobbin case 1.
Pass the thread through the slot under
spring 2.

@ Pass the thread through the notch.

@ Adjust the thread tension by turning
screw 3.

MPIRRE, BRI Ty R
When the thread is pulled, the bobbin must rotate in the direction of the
arrow.

7-4




Fl38#E#% Preparation

7.06 9630. 9625961018 E2F ¢t 2 i TiEt &k 7

Threading the needle thread and regulating its tension on
model 9630. 9625 and 9610.

RPN R !

o[RSy TR 3 YN o

Switch the machine offl

Danger of injury if the machine is started accidentally!

@ o EEFiriR ],

/ﬁ T
7E96250128Y b, (ERRMAHMAS; M7E9610. 9630H1% |,

RN A,
B SRR 2 W TR ] .
Tilt up the eye guard 1.
Thread the needle thread as shown in Fig.
On model 9625 the needle is threaded from the right to the left, and
on model 9610. 9630 from left to the right.
@ Adjust the needle thread tension by turning milled screw 2.




FlL2sUE4  Preparation

7.07 1E96204L1Y b ZF 5t S IR 6 25k )
Threading the needle thread and regulating its tension on
model 9620

KA LY !

BN B S B 15 T B fE K !

Switch the machine off!

Danger of injury if the machine is started accidentally!

® |7 BEZIRE .

® WEIFTRFMANE LR,

® ELILHINE L, SHERERNGRAS; MALLKHE E, §H
RNERLE .

@ EIFFRICIB R 2T T &K T .

@ Tilt up the eye guard 1.

@® Thread both needle threads as shown in Fig.

@ The left needle is threaded from right to the left, and the right
needle from the left to right.

@ Ajust the needle thread tension by turning milled screw 2.




FlL2sUE%  Preparation

7.08 WE LT KL
Setting the stitch length

® {REFH MRAIREIMEZ TR, HEEZER2 ErRERENLLT
KEHF5 R SR T A3 %5 -

@® Press key 1 and at the same time turn the balance wheel until the
stitch setter clicks into position.

@ Hold down key 1 and turn the balance wheel to and fro until the stitch
lengthrequired is shown on the scale 2 opposite the bottom edge 3 of
the belt guard recess.

/ﬁ ©® & RN FREFI LT 8 S A EALALE.




W 5{E%  Care and Maintenance

8 #3553  Care and Maintenance
VBTG eeeeererereneeettetiieniciiii i ceane SR, WMRBEETR, §RER
/mé.ﬁﬁzﬁ (%@}g/ﬁ@@}g) ....................................... /R, FHLZET
Aﬁ%aﬂ@}% T L TR PP PRTI - X e
ﬁﬁ/ﬁ%%ﬁgﬁ T I . i [P ]
ﬁfkfﬁﬁﬁgfﬁgg/@}gggmwm ............................................. fEB R

Clean: s +eseeseesesrnaccsanaesaaeedaily, more frequently if in continuous operation

Oil level (thread lubrication/hook lubrication) s+« ««s«seseeceseeceee daily, before use
OII the hook .................................................................. dally’ before use
Lubrlcate the bevel gears ...................................................... once a year
Check/adjust alr pressure ................................................ dally' before use

Clean air filter of air filter/lubricator:+««+<++sseseeeescecccccaccscssees when required

AT T ANEIE LT, B AERARIR AR o

These maintenance intervals are caculated for the average running time of
a single shift operation. If the machine is operated more than this, shorter
intervals are recommended.

8.01 RE/WTEES

Checking ladjnsting the air pressure

f LR E ORI R R AR IR BRI L P LA E AT I R BE . FENLAESE

® ERUTTHLET, HMELERESIERI EERK
ZSETT.

SEFR BB 756 barff a2 E T
SRR, RIHEEIE

ik, ) ERIFeiEiEd2, BiIESERER6
barfIZSEHAZE.

Before operating the machine, always check
the air presure on gauge 1.

Gauge 1 must show a pressure of 6 bar.

If necessary adjust to this reading.

To do so, pull knob 2 upwards and turn it so
that the gauge shows a pressure of 6 bar.

8-1




Wi 51455 Care and Maintenance

8.02

8.03

RS IETHE A/ IR HT uE M

Clean the air filter of the air-filter/lubricator

R PR FEYR !

NS YETE R AEE 2 LR T REESKE
Switch the machine off!

Disconnect the air hose at the air-filter/lubricator.

KA R HE

Draining water bowl 1:

O ENFIEHEHEAES LIF T EAEEIUMEE,
KK B 3 HES .

@® Water bowl 1 drains itself automatically when
the compressed-air hose is disconnected from
the air-filter/lubricator.

TEVEIIIE M 2:

Cleaning filter 2:

¥R

IHIE g2,

R4 2[R EE R AT
ﬁﬁﬁ%@ﬁ#@ﬁﬂ%@ﬁ%ﬁ%ﬁ%ﬁ%’
= L.

Unscrew water bowl 1.

Take out filter 2.

Clean filter 2 with compressed air or isopropyl
alcohol.
Screw in filter 2 and screw on water bowl 1.

Cleaning

FREHRR, RREFERS, WREFLEEITHN, BREHEZ K.
Clean the hook, hook compartment and toothed wheel 3 every day,
several times if in continuous use

K RALAS FEIR !
BHH RIS G ERERK !

Switch the machine off!
Danger of injury if the machine is started accidentally!




#i5{%#% Care and Maintenance

@ KT AIIREMNE.

@ FIFFAERRRIE, BHRFTRRL .

O AR EIIRAT .

@ #FFi, HIRFE2MRIEGIENTER K SN
KZ45mm .

@ HUHRF2.

@ HAMEFRERIE .

O AR T2R, EHGERT2/H™ H 2o

B NE AR

PR AR SLE1RIRET I o0 AR R ARE -

Bring the needle bar to its highest position.
Open the post cap and remove the bobbin case
cap and the bobbin.

Unscrew hook gib 1.

Turn the hand wheel until the point of bobbin
case 2 penetrates into the groove of the hook
race approx. smm.

Remove bobbin case 2.

Clean th hook race with paraffin.

When inserting the bobbin case 2, ensure that
the horn of the bobbin case 2 engages in the
groove of the needle plate.

@ Screw hook gib 1 back on and close the post cap.

8.04 ek Oiling the hook
| RHINLAS YR !
U8 BHBRSMRSE R
“tit Switch the machine off!
Danger of injury if the machine is started accidentally!

A2 ® GRiE1-2 WMEI R L F AL,
@ FEHLARALH RAEKIENE, AN LR 2hE

REES (S HFLFR) .

@® Pour 1-2 drops of oil into hole 1 of the hook gib
daily.

@ Before commissioning the machine, and after
long periods out of operation, pour a few drops
of oil into the hook race (see arrow).




# E{E3%  Care and Maintenance

8.05 AR

Oil bowl for hook lubrication

ﬁ EERIFVETREME .. DIGELRERME1H
Bil.
Check the oil level before each use. There must
always be oil in reservoir 1.

pOp S AT BB a1 TN

If required refill oil through hole.

A HAVHERTE40C BHFERIEEH22.0 mmYs
FIFEL5°C % 40.865 g/cm3 FRINEIEH

.~ Use only oil with a mean viscosity of 22.0mm7%s
48] at 40°C and a density of 0.865g/cm3 at

15°C.
8.06 25 SRR 2R G Tk N 3
Filling the oil reservoir of the thread lubrication unit
ERFUIFHLRR A E .
DAY iR7 S S il LaRb ek St

Control the oil level before each use.
There must always be oil in the reservoir 1.

® U FE A E 0y FL N BARIC AL .

@ If necessary, fill oil up to mark through hole.

BATTHERA A et i i o

We recommend thread lubricatiing oil .




W 5{E%  Care and Maintenance

8.07 LA iR R BT
Lubricating the bevel gears

AN\

=y,

“\

RHEHLES P!

A LA RS B 4 S

Switch the machine off!

Danger of injury if the machine is started accidentally!

©® gk RN — U R -
©® |7 5PN BISAF B

@ All bevel gears must be supplied with new grease once a year.
@ Tilt the sewing head back onto the support.

1P It 9G20HLIL H- i 4
Fig. shows the bevel gears of the 9620.

@ uREIN R A EFAME (AL .

) gggémlﬁlﬁﬁﬁﬁﬁ Sl R R, TR PR HLL
® Apply greoase to all the tooth flanks and the rack (see arrows).

@® To set the sewing head upright, press tilt lock 1 backwards and set the

sewing head upright using both hands.

AT SR i e 2 A

BN Z RS I fE R !

Use both hands to set the sewing head upright!

Danger of crushing between the sewing head and the table top!

BATHERE R UKL 150°C &g .

We recommend sodium grease with a dripping point of approx.150C.

P
\

e t-JH|

:o 10 o -
il
= +

!




kS

Adjustment

9.01

9.02

¥ Adjustment

AR TR A A DA AR
A HHHE RS

Unless stated otherwise, during all adjustment work the machine must be
disconnected from electric and pneumatic power supply!
Danger of injury if the machine is started accidentally!

Xt 4 AR 3R

Notes on adjustment

® AEPITRNA HE TN 2R e eI . JFER AW hEH
PEEEYIEEAL A R 5E AR -

© JRESTER AAIA M TAEP TER T HEP R LN S ERELEPHAFTR L.

® J5 AT RN FA L RS #HAT SR ) AR P S . SRR H H i
FERGELE AT TAEP TR, MERRER. FET.

® STEFS O WA, IRFFRAIREEHSRZIHM, ENLIAERETFEZ
AATE, FAERBTAEZ FHERITE.

@ All following adjustment are based on a fully assembled machine and may
only be carried out by expert staff trainned for this purpose.

@ Machine covers, which have to be removed and replaced to carry out checks
and adjustments, are not mentioned in the text.

@® The order of the following chapters corresponds to the most logical work
sequence for machines which have to be completely adjusted. If only specific
individual work steps are carried out, both the preceding and following chapters
must be observed.

@® Screws, nuts indicated in brackets ( ) are fastenings for machine parts, which
must be loosened before adjustment and tightened again afterwards.

TH. B ERMEIAE

Tools, guages and other accessories

1 B33 FEE2E10 mmiiEL 7]

1 EFFORTT £ 13 mmigTF O/ T

1%1.5 2 6 mm AN ABETIRT.

143k TA.

1HESRRT -

1B,

1 set of screwdrivers with blade widths from 2 to 10 mm
1 set of open ended wrenches with opening sizes from 7 to 13 mm
1 set of allen keys from 1.5 to 6mm

1 clamp

1 metal ruler

1 gauge

[ )
[
[ )
[
[
[
[
[ )
[
[ )
[
[ )
[
@ Sewing thread and test material

9-1




% Adjustment

9.03 THRILRIL AR

Adjusting the basic machine

9.03.01 £ 9625. 9630 1 96104148Y 1 \&&2) 77 ) EFENIEH AL E
Needle position in sewing direction on the 9625. 9630 and 9610

Ly
R AR E BB MY, I, HUEFRL%AL T AR LA
FOD

Requirement
With the stitch length set at its minimum, the needle should be positioned
in the centre of the needle hole, as seen in the direction of sewing.

® EIB/INHLITKE.
/ﬁ ® IEBUAR T (AT .
@ Set the minimum stitch length.
@® Adjust needle bar (screw 1) according to the Requirement.




% Adjustment

9.03.02 7t 9620112 - MEEZ 75 M B LA I &

Neelde position in sewing direction on the 9620

F
MEEDTT0E, HUEFROZALTHHR_ESH LA O.

Requirement
The needle should be positioned in the centre of the needle hole as seen

in the direction of sewing.

/ﬁ © {ZIRANREEEFT (IRET1H12)

@ Adjust needle bar (screws 1 and 2) according to the Requirement.




% Adjustment

9.03.03 VI B IS

Prelininary adjustment of the needle height

F
BEFALT LSRN, RS REISH L LA K121 mmf¥ B RS .

Requirement

When the needle bar is at top dead centre, there must be a clearance
of approx. 21mm between the needle point and the needle plate.

O FZEHINERE 1 (BRET2) , AEEZNEH
/ﬁ @ Adjust needle bar 1 (screw 2). Without turning it, according to the
Requirement.

A

ImmL

7

9-4




kS

Adjustment

9.03.04

£ 9625412 EEHII ETT, BERBIETHIBERS, ST HmEERM A

Needle rise, hook clearance, needle height and needle guard

on the 9625

F)

BB KEN “0.87 , KEHTETATIEZE LF2.0 mm 4b:
1. FER RN T4 L, FER B4 K ER 2 20.05 £ 0.1 mm.,

2. (MR FLIK_id N RAEEAR R T TH10.8 1.0 mm.

3. a6 NI R FEE VAT .

Requirement

stitch length setat “0.8” :

1. the hook point must be at needle centre with a hook-to-needle
clearance of 0.05 to 0.1 mm..

3. The needle guard 6 must touch the needle lightly.

With the needle bar positioned 2.0 mm after bottom dead centre and the

2. the top of the needle eye must be 0.8 to 1.0 mm below the hook point.




¥ Adjustment

@ WELLKENR "0.8".

@ MR, 2, 3, 475,

@ KEHTET FHAKE LEF2.0 mm 4b:

R RERIFERINE L, BRI 526 8H G LA .

FRAE 55 22 F Bt (F R B
AN R & HIF 7 RAT 475,

TR NREI AR —E RIS B, 17581,
FIFRAL R TEEAE 14468, F7RIREI2H13.

FIEIF AN 41936 (BRETD) .

Set stitch length at “0.8” .

Loosen screws 1, 2, 3, 4 and 5.

Bring needle bar to 2.0 mm past bottom dead centre.

Set hook point at needle centre, making sure that the needle is not
deflected by needle guard 6.

Adjust needle height according to Requirement 2.

Adjust hook post according to Requirement 1 and thighten screws 4
and 5.

Making sure that there is some play in the bever gear, tighten screws1.
With retaining collar 7 touching bevel gear 8 tighten screws 2 and 3.
Adjust needle guard 6 (screw 9) according to Requirement 3.

HEBIERIT, B ARIC10M1ZE R —id.
When the hook is changed, make sure that the markings 10 and 11are
both on one side.




% Adjustment

9.03.05 7E 9620017 LAHH BT, FEREBIEFBEE, HRIEERS AR

Needle rise, hook clearance, needle height and needle guard
on the 9620

F)

MR L, BEHFETETRSZE EF2.0 mm 4:

1. FER RIS T4 L, FERR B4 EE 2 20.05 £ 0.1 mm.,
2. IR FLAY_ A S U IRAE FEAR AR T 14/0.8 1.0 mm.

3. PR R E IR E VAT .

Requirement

With the needle bar positioned 2.0 mm after bottom dead centre on both

hooks:

1. the hook point must be at needle centre with a hook-to-needle clearance
of 0.05 to 0.1 mm.

2. the top of the needle eye must be 0.8 to 1.0 mm below the hook points.

3. The needle guard 9 must touch the needle lightly.




A% Adjustment

=l

® AT, 2, 3, 4, 5, 6f17.

@ EiiITIMIRET 8.

® KEHTET TR AKF £F2.0 mm 4t:

® KFHNMERRAALZINE 0, HETE3RITBA K BALEHm AL
@ IRIEE 25N HEEN L HIR R

@ FEEAZAMNIRFEA TR & KT K 4T 8.

@ IRIZET1HI6.

@ Hifs H N EBI MEE —EMBRItEE A, 7 RIRT3MS.

® HIRALEM0SEEMR, ITRIRT2.

©® AR E125E ik 313, 7 RIRET4.

@ TERERATIIPRILTT RIRETT
HREEBIZAM, FER IR L3R (R5T14)

Loosen screws 1, 2, 3,4, 5, 6 and 7.

Loosen screws 8 slightly.

Bring needle bar to 2.0 mm past bottom dead centre.

Set both hook points at needle centre, making sure that the needles
are not deflected by needle guard 9.

Adjust needle height according to Requirement 2.

Adjust both hook posts according to Requirement 1 and tighten
screw 8.

Tighten screws 1 and 6.

Making sure that there is some play in the bevel gear, tighten screws
3 and 5.

With retaining collar 10 touching bevel gear 11 tighten screws 2.
With retainting collar 12 touching bevel gear 13 tighten screw 4.
Tighten screws 7 on both sides of the post.

Adjust needle guard 9 (screw 14) on both hooks according to
Requirement 3.

HEBHRRAT, BEWARIC15M167E R —d.
When a hook is changed, make sure that the markings 15 and 16 are
both on one side.




¥ Adjustment

9.03.06 £ 9610, 9630412 EAFR_LTF, FRRBISHHEER, SR EE

Needle rise, hook clearance, needle height and needle guard
on the 9610. 9630

F)

MBBLBKEN “0.8”7 , KEHETAETHNZ)E 2.0 mm 4&:
1. FERR RIS T4 Ly, BERR 241K BE 2520.05 2 0.1 mm .

2. IR FLA 1A N INAE FEAR IR T 110.8 1.0 mm.

3. a6 LR R IR E VAT .

Requirement

With the needle bar positioned 2.0mm after bottom dead centre and the

stitch length setat “0.8” :

1. the hook point must be at needle centre with a hook-to-needle clearance
of 0.05 to 0.1mm.

2. the top of the needle eye must be 0.8 to 1.0 mm below the hook point.

3. The needle guard 6 must touch the needle lightly.




% Adjustment

[=lo

® REZLITKENR "0.8"

@ FFAEET1, 2, 3, 4775,

@ M ET TIERE LF2.0 mm 4:

@ KIERAABBINE L, BEIFEARORFERNE R .

® FZIEE2% NN =

® 1 LPNIHEIER 5 HHir RIRET4.

® THEEREIZ A —EMRIEE W, f7RIET2.

® FFRAIET7RMALES, I75IR1.

@ EMASLHN RIS 41456 (IRETD) .

@ Set stitch length at “0.8” .

@® Loosenscrew 1, 2, 3,4 and 5.

@ Bring needle bar to 2.0 mm past bottom dead centre.

@® Set hook point at needle centre, making sure that the needle is not
deflected by needle guard 6.

@ Adjust needle height according to Requirement 2.

® Adjust hook post according to Requirement 1 and tighten screw 4.

@® Making sure that there is some play in the bevel gear, tighten screws 2.

@ With retaining collar 7 tourching bevel gear 8 tighten screws 1.
@ Adjust needle guard 6 (screw 9) according to Requirement 3.

LEEFERN, FEH AR IE10RMER L.
When the hook is changed, make sure that the markings 10 and 11 are
both on one side.

9-10




% Adjustment

9.03.07 7E 9625117 M H T4421 77 M B LA AL E

Needle position crosswise to sewing direction on the
9625

y Sl
SRBRDKEANBNER, FEHEAFRN AR LR, HUEHBIUAL
TEREE LD

Requirement

When the stitch length is set at its maxi mum, the needle must be positioned
in the centre of the meedle hole when entering and coming out of the needle
plate.

@ Turn Screws 1 (screws 2, on both sides of the post) according to
the Requirement.

/ﬁ @ HRMNENHBIRET1 (RE27E )RR 1) SRIBAT

9-11




% Adjustment

9.0308 £ 96204l E N EH T 5 AN KALE

Needle position crosswise to sewing direnction on the
9620

vl
INEETRITTRER, HUEHELLIRATEHR LA O

Requirement
As seen crosswise to the sewing direction, the needles must
penetrate in the centre of their needle holes.

@ Shift bearing plate 1 (screws 2, on both sides of the post) according to the
Requirement.

/ﬁ © EIRANE S B A AR (R RRIIPEIL) RiFE.

9-12




% Adjustment

9.03.09 7E 9610, 963041%! - NFEE T4 5 MAENE AL E

Needle position crosswise to sewing direnction on the
9610. 9630

AL
IANEE TR RER, LR TEREEFLH D,

Requirement
As seen crosswise to the sewing direction, the needle must penetrate in
the centre of the needle hole.

@ Adjust feed wheel post 1 (screws 2, 3 and 4) according to the
Requirement.

/ﬁ @ HRMNES HEESR O (B2, 3M4) RiATHE.

B
i

9-13




% Adjustment

9.03.10

TR A% B R AT 7R

Height and stroke of the bobbin case opener

1. TR IR 522231 _Eih % N % 4b T [’ — K -F1 .
2. BIFR AR Fo I B A m s i, R FEH™ H S 4 B 2% B B 4T
MR VIR ) J5 34 45:0.3 2 0.5 mm .

Requirement

1. The top edges of the bobbin case opener 1 and bobbin case 3 should
be on one level.

2. when the bobbin case opener 1 has deflected the bobbin case to its
furthest point, the catch of the bobbin case should be from 0.3 to
0.5 mm from the back edge of the needle plate recess.

A

@ RSN RAE1 (RET2) .

@ TR EBFRAER 5T e 2 HBRIT AT

@ ZFEL25MNARARAET (BT .

@ Adjust bobbin case opener 1 (screw 2) in accordance with Requirement 1.
@ Turn the balance wheel until the bobbin case opener has deflected the

bobbin case to its furthest point.

vy
" ) ,‘.!I', N

@ Adjust bobbin case opener 1 (screw 2) in accordance with Requirement 2.

1E 9620 HL&! b, LA

& L FEE AT R T
.

YR 422124, R
VX 55 245 K00 B R Al o o AR

On the 9620 these
adjustments must be repeated
on the right post.

Depending on the thread size,
a variation of the setting in
Requirement 2 is permitted.

9-14




% Adjustment

9.03.11 £ 96251178 _F 145 v B Y I 8
Height of the feed wheel on the 9625

p |
1. SfEdn R4 LRI, BRI A E—MAR (£10.8 mm) .
2. PR [t ied ERtnE N, HAEREE T 1M BN 0.3 mmiriEIE,

Requirement

1. when pressure is applied to the feed wheel 4, it should protrude from
the needle plate by tooth height (approx. 0.8 mm).

2. when no pressure is applied to the feed wheel 4, it should have a ver-
tical play of approx. 0.3 mm.

O® [ SMESNRICER
/ﬁ ® FHABET172.
) %ﬁﬁ%1%ﬂﬂlﬂﬁ%gﬁf§ﬁ%3, R IKBE SFIHELSFE 4 A L IEF MG

= o

® PRI,

® 25 MNRE S5 RIRET 2.

@ Swing out the roller presser.

@ Loosen screws 1 and 2.

@ Adjust drive wheel 3 according to Requirement 1, taking care to see that
the teeth of drive wheel 3 and feed wheel 4 lock into each other properly.

@ Tighten screws 1.

@ Adjust guide 5 according to Requiremnet 2 and tighten screws 2.

9-15




¥ Adjustment

9.03.12 1E96201.7] b 34540 v FE 1 TR 2
Height of the feed wheel on the 9620

FU
1. BEEHSHRA LR, BN HECFE— AR (0.8 mm) .
2. LEA ML R4 s AR, HAEEETT R _ENAT0.3 mmrEl.

Requirement

1. when pressure is applied to the feed wheel 4, it should protrude
from the needle plate by tooth height (approx. 0.8 mm).

2. when no pressure is applied to the feed wheel 4, it should have
a vertical play of approx. 0.3 mm.

O® [ SMEFIRIEEM .
/ﬁ ® FHIRHN2 (i —FHRATA) .
) u}fgfﬁ1%ﬁ%mﬂiﬁiﬁgﬁiﬂ%3, FERIRBN IS E AR A E A B IER
[= K]

@ IrRIRE1.

O® N2 N B2 6T RIRET 2,

@® Swing out the roller presser

@® Loosen screws 1 and 2 (two screws each).

@ Adjust drive wheel 3 according to Requirement 1, taking care to see that
the teeth of drive wheel 3 and feed wheel 4 lock into each other properly.

@ Tighten screws 1.

@ Adjust guide 5 according to Requirement 2 and tighten screws 2.

9-16




¥ Adjustment

9.03.13 79610, 9630417 b idkeh e i B i %
Height of the feed wheel on the 9610. 9630

Ul
BN M AR — AR (40.8 mm)

Requirement
Feed wheel should protrude from the needle plate by tooth height (appro.
0.8 mm).

@ [SMESHIRREM .
/ﬁ ® FFHMETI.
© EFEHUNAR R O3 CRIEAL2% 5 3 R EEETD .
@ IRIRETL.
@ Swing out the roller presser
@ Loosen screws 1.
@® Adjust eccentric 3 (fastening screw accessible through hole 2)according.
@ Tighten screws 1.

9-17




% Adjustment

9.03.14 S5 K B ) AR O B R 38

Stitch length control eccentric

A
FERENBRLAKENER T, IS ST FEBIEE R
LT 3 mmirf, HIRSUAAEEE TR

Requirement

When the needle (with maximum stitch length set), coming from
top dead centre, is 3 mm above the needle plate, the crank 3
must have reached its front point of reversal.

® WEEABLLL,
/ﬁ © IS K AR (BET2) .

@® Set the maximum stitch length.
@ Turn stitch length control device 1 (screws 2) according to Requirement.

9-18




% Adjustment

9.03.15 LRI R 2 P A VR
Stitch length scale disk

FR
BB KE PR B S OB E, WHLD KR AR NER,
FER PR LB KRBT IR R e S B B MR T A& 340 5% -

Requirement

When the stitch length control device is locked in position, and the maxi-
mum stitch length is set, the marking line of the highest number on the
scale disk 1 must be opposite the lower edge 3 of the belt guard recess.

@ WEBEANLTKE.
/ﬁ ® B HINET LA (B512) KIFH.
@ Set the maximum stitch length.
@ Turn the scale disk 1 (screw 2) according to the Requirement.

s cegeuREs

N

S
-

\2

9-19




¥ Adjustment

9.03.16 AR AR 2 E 45 58 1 A4 3h 3

Shaft crank to feed wheel drive

FL
LT EERKNE, EEIFRINEMS (5 9625 F1 9610HLAL & IEFT
3f4) BIiREEBN B,

Requirement

When the maximum length is set, the linkage rod 3, or lingkage rods 3
and 4 on the model 9625 and 9610, must be able to move freely when the
balance wheel is turned.

o WEHEKAILS.
AP e musmmsRSsiii (812) Kk,

@ Set the maximum stitch length.
@ Twist or shift the shaft crank 1 ( screw 2) according to the Requirement.

9-20




¥ Adjustment

9.03.17 FFPR A B 5 e ) A 3 1R 2

Shaft crank to roller presser drive

p Lyl
gﬁiﬁﬁﬁﬁﬁﬁﬁﬁ, RN TR I EEATIMAFE A B ) AR LN e IS
5 Ho

Requirement

When the maximum stitch length is set, the linkage rods 3 and 4 must be
able to move freely at their left and right point of reversal when the balance
wheel is turned.

® WERALILKE.
/ﬁ © EIEMIHEE T PR (RET2) S,

@® Set the maximum stitch length
@® Twist or shift the shaft crank 1 (screw 2) according to the Requirement.

/
\ﬁfﬁ /

..............

9-21




% Adjustment

9.03.18 VRHG s FRVA 33k 2556 22 TR) P B B

Clearance between roller presser and feed wheel

A
LR TIRREN, R AR B KB N RT mm.

Requirement

When the presser bar lifter is raised, the clearance between the
roller presser and the feed wheel must be 7 mm.

@ HEEMRT .
/ﬁ © HUNEEIT (BT 2). THRRIEM LA,
@ Raise the presser bar lifter.

@ Adjust the presser bar 1 (screws 2) according to the Requirement.
Make sure that the roller presser is parallel to the feed wheel.

9-22




% Adjustment

9.03.19

TRAC IR 8

Roller presser

y |

MRFCE 1 5B RSN, AR

1. NI E, SEaRSFT.

2. NEE T ME, ALTHKH L (FE 9620HLAL EAITAEH KAL)
3. %%%gﬁ)é@]ﬁﬁ% R ReHUEEVTAT (FF 9620418Y H 22X mT RS2

Requirement

When the roller presser 1 is touching the feed wheel 5 it must:

1. be parallel to feed wheel 5, as seen in the direction of sewing.

2. be in the centre of the needle (on model 9620 the left needle), as seen
in the direnction of sewing.

3. be as near as possible to the needle (on model 9620 the left needle),
as seen crosswise to the direction of sewing.

® HFF25HNITERIRER (B4T2) .

® TR, Sredas k.

© HEEILAMNI AR ER IR (B4 .

@ Raise the roller presser.

@® Always observe Requirement 1 for subsequent adjustments.

@ Adjust roller presser 1 (screw 2) according to Requirement 2.

@® Lower roller presser 1 to rest on feed wheel 5.

@ Adjust roller presser bracket 3 (screw 4) according to Requirement 3.

® HHTEIIEN.
/ﬁ ® 7:LIE VI BRSO S SR

2422 28 500 th LR IR /N
K0 i 2 I, PR T A6 20 )
BIEE T OB — R

When sewing very tight
curves, the roller presser 1
must be moved a little
towards the operator.

[=lo

9-23




¥ Adjustment

9.03.20 HEK BRI E R e~ H AR LT KR
Stitch length on stitch length scale

y Ll
IR LBKERER “3”7 , EEFAFEELEMRE, N
F— Bl R — LR S KL AUE30 mm .

Requirement

When the stitch length is set at “3” , and after the needle
has entered a strip of leather 11 times, the total length from
the first to last needle penetration must be 30 mm.

A

® WELLKENR “3” .

@ EEFTFR, FHFRIKOFNRLRAESKE.

® MBS (RET2) .

@ Set stitch length “3” .

@ By turning the balance wheel, let the needle enter 11 times and
measure the total length.

@ Adjust clamp 1 (screw 2) according to the Requirement.

KB BRI 2 B B .

Clamp 1 must not be positioned diagonally to the rock shaft!

9-24




¥ Adjustment

9.03.21 FEE B AN B 5 1 ) 2 R 3

Synchronization of roller presser and feed wheel

B
HEFR T30K)E, FETEMEERE ENE—ABRE—NHRILE R

BN LA R .

Requirement

After 30 needle penetrations in a strip of leather the total length from the
first the the last penetration should be the same, both in the lower and the
upper leather layer.

@ BELLKEA “3” .

/ﬁ ST, (e AIS0Y.
B L. FTREBE LIRS KE.

AR B (BRET2)
Set stitch length “3” .
By turning the balance wheel, let the needle enter 30 times.
Compare the total sewn length of the lower and upper leather layer.
@® Adjust clamp 1 (screw 2) according to the Requirement.

KB G 22 B Al L

Clamp 1 must not be positioned diagonally to the rock shaft.

[=lo

9-25




% Adjustment

9.03.22 RS ({2 962001 AL A )
Retainer(only on 9620)

Fm

E*"I‘%&']‘ﬁ‘gﬁ

1. NE2IT &, MR RebaRinEt, A

2. NTEE TR HE, ALTERHL.

3. LRECEM T RERD, 7EHORLAR AR AERHA) R E B L 402:0.2 - 0.3 mm .

Requiement

The retainer 1 must:

1. be as close as possible to the needle, as seen in the direction
of sewing .

2. be in the centre of the needle, as seen crosswise to the direction
of sewing.

3. when the roller presser is lowered, the distance between the
retainer 1 and the workpiece must be 0.2-0.3 mm.

@ IXFUB1FME25 AN S (R4
@ Adjust retainer 1 (screw 2) according to Requirement 3.
@ Adjust bracket 3 (screw 4) according to Requirenment 1 and 2.

/ﬁ ® FEEBEIFMN AR (BRET2)

9-26




% Adjustment

9.03.23

JERTEAT

Knee lever

FR

1. R A I AT, BRAT A — M/ 2R

2. MRS R B Rom i, IRAC IR AR A0 E SV T
3. R AL IS L0 5 SRR AI TS £

Requirement

1. before the roller presser rises, the knee lever must still have a slight play.

2. when the knee lever is raised as far as possible, the lever for the roller
presser must drop automatically.

3. knee lever bar 5 must be at an angle of approx. 75 to the bedplate.

® RBIAMUMIRET (HT2) .
/ﬁ ® RIS (T4 .

® FZFEIFAMNIHEAT4E (IRH6) .

@® Adjust screw 1 (nut 2) according to Requirement 3.
@® Adjust screw 3 (nut 4) according to Requirement 2.
@ Set bar 5 (screws 6) according to Requirement 3.

9-27




¥ Adjustment

9.03.24 BHEEFALL %

Needle thread tension release

Ul
1. BEMHR PR, RERINZAEHITHRD0.5 mm .
2. BB T RER, Lk dR e SR D RErE A -

Requirement

1. when the presser bar lifter is raised, the tension discs 3 should be
pressed at least 0.5 mm apart.

2. When the roller presser is lowered, the tension must be fully effective.

@ ERMNELIE. BT ZRAAME SR 2.
/ﬁ @ Align tension mounting plate 1 and pressure plate 2 according to
Reqgirement.

9-28




¥ Adjustment

9.03.25 Phek #742(9630. 9625 1 961041%Y)
Thread check spring (9630. 9625 and 9610)

)|
1. HEHRERISER I SRR TN SE IS BB E (FATREALIT mm).
2. FEHERGEETRRIC BRI, PRRET SR o BTt

Requirement

1. the movement of thread check spring 7 should be completed when
the needle point penetrate the fabric (spring stroke approx. 7 mm).

2. when the largest thread loop is formed while the thread is passed
around the hook, the thread check spring 7 should rise slightly from
its support.

® HZNZAT3 (WE4T4) DLAEHRETK S .

@ IXEB2F AN FLMS (BRET6) .

@ Adjust support 1 (screw 2) according to Requirement 1.

@ Adjust the spring tension by turning screw 3 (screw 4).

@ Adjust the thread regulator 5 (screw 6) accord ing to Requirement 2.

HTEARRERE, A LESEHETEME N EMETEEE. [ “+” J5
MBI FLEs (BE6) (HLLEME) ; Sm “-” FB3) (&R .
For technical reasons it may be necessary to deviate from the specified
spring stroke or spring tension.Move the thread regulator 5 (screw 6) towards
“+” (= more thread ) or “—” (= less thread).

/ﬁ O® R EAZMNIATT ST A (RET2)

=l

9-29




% Adjustment

9.03.26 PhLk T 3 ( 96204/1.21Y)
Thread check springs ( 9620)

y LU
1. BEHREFTRIGERIT, PhER BEIMO N ST R HIE BB 1k (B AT A LT mm),
2. ggﬁﬁ%ﬁ%&%ﬁkﬁiﬁﬂﬁ PRERFIMONL NI A9 3

Requirement

1. The movement of thread check springs 3 and 6 should be completed
when the needle points penetrate the fabric (spring stroke appro
X. 7 mm).

2. when the largest thread loop is formed while the thread is passed a
round the hook, the thread check springs 3 and 6 should rise slightly
from supports 1 and 9.

9-30




kS

Adjustment

A

[=lo

® BN SRS (BET2)

® ERET4 (BBET5) DIIAEEHEREIMTK S .

® EHEMT (RET8) DIAEPkLIR6MITK ).

@ IZBEAFMNPE T A (1R5T2) . (WP HEEENK, SZA&AMAFR]
A —MRET L2 %

@ HFE2EMNIFIEI LM (IRE12) .

@® Adjust support 1 (screw 2) according to Requirement 1.

@ Adjust the spring tension of thread check spring 3 by turning screw 4
(screw 5).

@ Adjust the spring tension of thread by checking spring 6 and 7 (screw 8).

@ Adjust support 9 ( screw 10) according to Requirement 1. (If the
adjustment range is too low, support 9 can be screwed into another hole).

@ Adjust the thread regulator 11 (screw 12) according to Requirement 2.

B THARRE, 7768 P AR AT R R ) A HoAm B 48 e E

B “+” FEBA%LE1 (B512) (HEERND ; ®E “-7 TR
3 (EELRED) .

For technical reasons it may be necessary to deviate from the specified
spring stroke or spring tension.

Move the thread regulator 11 (screw 12) towards “+”

(=more thread ) or “-” (= less thread).

9-31




¥ Adjustment

9.03.27 LAk
Bobbin winder

A

1. BAREF/ATHAIRERT, SOMLLI TS IREh . H5eLkasib
TREEDRSH, WREhE1 N A REiE R E 512 5 .

2. HFER L LTSN SBE R LU % mm I, SREARN B EE T,

Requirement

1. when the bobbin winder is engaged, the winding spindle must be
driven relilably. When the bobbin winder is disengaged, the friction
wheel 5 must not be moved by drive wheel 1.

2. the bobbin winder must switch itself off, when the filled thread is about
1 mm from the edge of the bobbin.

@ RFEEIFHMNFRIESNAKAE (BET2) .

/ﬁ ® B2 ML RRIMGE (BT |
@ Position drive wheel 1 (screws 2) according to Requirement 1.
@ Position bolt 3 (screw 4) according to Requirement 2.

"o °

9-32




% Adjustment

9.03.28 FEER BRI s R 3

Pressure of roller presser

FR
SR RE Bk Sy . FESERE EA A AT AR .

Requirement
The material must be fed smoothly. No pressure marks should be visible
on the material.

/ﬁ © R HNE T IRET IRIA BRI R BT -

@ Adjust roller pressure with screw 1 according to the Requirement.

9-33




%  Adjustment

9.03.29

V)

Lubrication

gl

FEIBT100 Pl )G, ERHREFRRIRF LR — R B LT ML .

Requirement
After a running time of 10 seconds a fine line of oil should form on a strip
of paper held next to the hook.

A~
&

® KAREIN T ARTWETEZES.

@ ibHlAEH25230 8.

@® Check whether oil has been filled in and that there is no air in the oil lines.
@® Let the machine run for 2-3 min..

P AEF R, NEREF BN HER X K !
ARSI R FER !

While the machine is running do not place hands in the needle or hook area!
Danger of injury from moving parts!

@ LHLAFEHR, FF—KAFHRERR LI MBNHETR A .

® WRALE, FEiTIEATERET 1R AEEMR .

@ With the machine running hold a strip of paper on the hook and check
according to the Requirement.

@ If necessary, adjust the oil flow on screw 1.

9-34




% Adjustment
9.03.30 AR S AL

Re-engage safety coupling

o

il

A

ZLBIMBVR DGR LB . MRELRESER, BRI
DA S B e R

T T B B i S e RS T R A A

The coupling 1 is set by the manufacturer. When the thread jams, the
coupling 1 disengages in order to avoid damage to the hooks.

A description of how to engage the coupling follows.

® LRJEAIIL.

© FNRET2[ e ARk, F3) TR E R R 2 2 2 BcalEH1 R
FHENIRAL

@® Remove jammed thread.

@ Hold coupling 1 with screw 2 and turn the balance wheel, until you feel
coupling 1 snap back into place again.

9-35




% Adjustment

9.04 BYLRER DA
Adjusting the thread trimmer -D

9.04.01 BRI HOFH LA B 2R 58 B4R 1) A B R 8
Resting position of the roller lever/ radial position of the
control cam

B

1. BT BRATI RN B, ATAFSMN 515 e, 1 LRI RS
HEfmi32 AH0.3 mmrEE .

2. BPRRATAE LFE ST, BHIN 3N AR E IR AT T4 T IEALE .

Requirement

1. when the thread trimmer is in resting positon, lever 5 should be touching
piston 6 and the roller of roller lever 7 should be 0.3 mm away from
control cam 3.

2. when the take-up lever is at top dead centre, control cam 3 should just
have placed roller lever 7 in its resting position.

© 25 MNIARAE S Y483 (BRET4)

@® Having made sure that piston 6 is positioned against the left stop,
adjust magnet 1 (2 screws) in accordance with Requirement 1.

@ Adjust control cam 3 (screw 4) in accordance with Requirement 2.

/ﬁ O® LHHEIEZEGRE AL LI, RIS LN A B (BT

AT i
yi—

9-36




% Adjustment

9.04.02 TR AR AL AL B 2

Position of the thread catcher holder

Pl
1. FERR IR B T 42 [A], A R/ R BRAE EL T2 3 B .

2. A S A BRI E, RN TIBREAANHLRSRIKSNL%
Z IR B RN IR AR (SRR .

Requirement

1. there should be a minimum amount of play between toothed wheel 3
and toothed segment 4.

2. both in the neutral position and the foremost position of the catcher,
the distance between the toothed segment 4 and the outer edge of the
thread catcher holder 1 should be the same (see arrow).

@ NI RLAR SR (IBET2) .
/ﬁ @ Adjust the thread catcher holder 1 (screws 2) according to
Requirements.

%ﬁﬁ%*ﬁ%@ﬂ%Z%ﬂﬂﬂ%?*, ITRMRET PR IR B4 3 — 1
WE o

If Requirement 2 cannot be fulfilled, loosen screw 2 and move the toothed
segment 4 by one tooth.

[=lo

9-37




¥ Adjustment

9.04.03

LA 5 B AR A I BE

Distance between thread catcher and needle plate

|
rEHEFEHEES, HEBMANBLHRKILE (SREFK) .

Requirement

During its swivel movement thread catcher 1 should not pass the
edge of the needle plate (see arrow).

/ﬁ ® HEMNB ML (RET2, BHMRED , ST,

@® Move thread catcher 1 (screws 2, two screws) parallel to the thread
catcher holder in accordance with the Requirement.

9-38




¥ Adjustment

9.04.04 EES L VAN K

Position of the thread catcher

F
1. ML KI5 R7EE AL TGS N A0.1 mmiEiE,

2. MEURBA T S ER, g RNEA%N EMAET]Y)EH
K#12.5~3 mm .

Requirement

1. the bottom edge of the thread catcher 1 should be at a distance
of 0.1 mm from the positioning finger of the bobbin case 5.

2. when the thread trimmer is in its neautral position, the rear edge

of thread cather should be positioned approx. 2.5 3 mm behind
the edge of the knife.

® BIEEIAMNBMAE (B2, PR .
/ﬁ ® i 2R ANEAEL (BES)

@ Move thread catcher 1 (screw 2, two screws) in accordance with
Requirement 1.

@ Turn thread cather 1 (screw 3) in accordance with Requirement 2.

LA DI SRR B4R AT .
Thread catcher 1 must be parallel to the surface of the thread catcher
holder 4.

[=lo

9-39




% Adjustment

9.04.05 VIR BEAY) TI )
Knife position and knife pressure

R
1. VI 5 Sl
2. MBCER A BRIV IS S, (HBTERT) BEEE W] SR ST Ao

Requirement

1. the knife 1 should be touching the needle plate.

2. the knife pressure should be set as low as possible but the
cutting operation should still be carried out reliably.

/ﬁ [ §§%1§%ﬂﬂlﬂ7§iﬁ3Wﬁ1 (BR4T2) , BREHEIE B2 MNEBI DI TR

@® Move knife 1 (screw 2) in accordance with Requirement 1 or swivel it
in accordance with Requirement 2.

9-40




% Adjustment

9.04.06 RDOZICRFIAE

Bobbin thread retaining spring

A
1. ROE IR NAE TR AR R AE P AT SR M R )
2. ROERFFEIE ) N AT REIR, (AIEBTLENIE G AR /02 N W] SE R 3

Requiement

1. the bobbin thread clamp spring should be guided reliably in the thread groove of the thread
catcher 3.

2. the tension of the bobbin thread spring clamp should be as low as possible, but the bobbin
thread should be reliably after the cutting operation.

@ ZRIBASKHN R
DERRFFEL (BRET2) .

@ 22K MN, B
PR D E R
AR LT

@® Adjust bobbin thread
clamp spring 1 (screw 2)
in accordance with
Requirement 1.

@® Adjust the tension in
accordance with
Requirement 2 by
bending side 4 of the
bobbin thread clamp
spring 1.

AN T

@ KFANLASIFEPREAT
(AS R =

® FIEMLRMRITENTIGLE TAEALE, B 15NN E. wa L EMEFRE.
Control requirement 1

@ Switch off the machine and bring the take-up lever to its bottom dead centre.

@ Engage and disengage the thread cather 3 by hand and check
Requirement 1. Adjust if necessary.

T BB 24 WA
©® LRI A, NI TREINILNEL, REFEFINMEINETZ ARTROLL
BT RFF PR, A DEBREEET .
Control requirement 2
@ After the thread has been cut, sew a few stitches by turning the balance
wheel, checking whether the bobbin thread is drawn out of the bobbin
thread clamp spring between the 1% and 3" stitched, if necessary, correct
the tension.

9-41




¥ Adjustment

9.04.07 FHBILRALK:

Manual cutting test

FEU

1. S LSVELRETRTRER, EARTEROLIM AR .

2. B SA R B BN, MRS S AR R AR 0 3

3. EBIEENEST, HHEAMRLLI LIPS 2BWT, TR OLIRFFE.

Requirement

1. when thread catcher 1 is on its forward stroke, it must not carry bobbin
thread 3 forward too.

2. when thread catcher 1 is in its front position, bobbin thread 3 must be
held reliably by hook 4.

3. After the trimming action, both the needle thread and the bobbin thread
must be perfectly cut and bobbin thread 3 retained.

® %YL NMG.
P @ KAk,
® T,
® LIRS
KA, WA B
] #/89.04.057
R T
EHRAERHLASL
® B3 MK,
WMRA WE AL
#59.04.0677 R
LRI R
RIS
2.

@ Sew a few stitiches.

@ Turn off the on/off switch.

@ Carry out the cutting operation manually.

@ Check Requirement 1 and 2, and if necessary readjust thread cather 1 in
accordance with Chapter 9.04.05 Position of the thread catcher.

@® Check Requirement 3, and if necessary readjust the bobbin thread
retaining spring 2 in accordance with Chapter 9.04.06 Bobbin thread
retaining spring.

9-42




¥ Adjustment

9.04.08 Je LR ARIN 2R

Releasing the tension

FRRE I
1. SEBEGE A, RSN % H T & 0.5 mm .

Requirement
When the magnet is activated, tension discs 3 must be at least 0.5 mm
apart.

© k.
/ﬁ © S HNFRIT e 2 3 S AR VISR S H2.

@ Activate the magnet.
@ Detach the tension bearing plate 1 and adjust pressure plate 2.

9-43




¥ Adjustment

9.04.09  EXBhHTIA%E (1L 962041 7F)
Linkage rod (only for the 9620)

WAl
B AL TRPLLALE Y, HIKSHALAT AL [ AU FAT K«

Requirement
When the thread trimmer is in its resting position, the drive levers 1 must be

parallel.

® FZEANHEATIT (BRE12) .
@ Adjust drive levers 1 (screw 2) in accordance with the Requirement.

9-44




% Adjustment

9.05 TR HE B 55 144 --D3

Adjusting backtacking mechanism --D3

9.05.01 WUAEHEEFFLHR AL B (U F 9625 #1 961041%))
Needle in needle hole (only for 9625 and 9610)

FRI
AR ERALM KN, FENRENFIELTFILT, HLsHESH AP 26
FL PTG 4 1 B A U A R )

Requirement
When the maximum stitch length is set, the needle must be the same
distance from the inside edge of the needle hole, both for forward and
reverse stitch.

0 O

e ©

® EEMNES MR (184572) kA%,
@ Turn crank 1 (screw 2) according to the Requirement,

9-45




¥ Adjustment

9.05.02 RREMWIRIILE BRI

Coupling for roller presser drive

H
FEFBREASVR IR 3% B (K9 [/ 32 1A A 0H 3 mm (KIEE RS .

Requirement
There must be a distance of 3 mm between coupling half 1 and locking disc
3 of the drive mechanism.

/ﬁ © AR F R (4T

@ Adjust coupling half 1 (screw 2) according to the Requirement.

9-46




¥ Adjustment

9.05.03

A

B IR 2 B ik 8 (72 9625 F 9620417 )
Bevel gears for feed wheel drive (on the 9625 and 9620)

FR
1. ki3 JE R R A LT
2. FEA I G 6L M A HH14 mm KIEEE.

Requirement
1. bevel gear 3 must fit well on the left side.
2. there must be a distance of 14 mm between bevel gear 3 and bever

gear 5.

N

® BIEHIRIT1 (RET2) .

@ RSB ANIHEERS (RET4) .

@ IR E25 M H RS (BRET6)

@® Remove control unit 1 (screws 2).

@ Adjust bevel gear 3 (screw 4) according to Requirement 1.
@ Adjust beve gear 5 (screw 6) according to Requirement 2.

9-47




¥ Adjustment

9.05.04  <iiEE | [EI BRI HE(ZE 962551 9620015 |)
Bevel gear play (on the 9625 and 9620)

U
1. AR, 7RI RI6AN T 18] FUF T8 KT8] B o
2. LBIGERT, FESEA R EI6FI8Z H] L5 ZHH T/ A (AT o

Requirement

1. when sewing forwards, there must be a slight play between bevel gears
6and 7.

2. When sewing backwards, there must be a slight play between bevel
gears 6 and 8.

® FAFRHETARST R AR,

@ FERBAFKIN R ZE2 (BRET3) .

® AFHHITIR A Re M a5,

@ ZRE25 N HEIRE2 (BREES) .

@ Disconnect air supply of the air filter/ lubricator.

@® Move unit 1 by hand as far as possible to the right.

@ Adjust bracket 2 (screws 3) according to Requirement 1.
® Move unit 1 by hand as far as possible to the left.

@ Adjust screw 4 (nut 5) according to Requirement 2.

/ﬁ © NS IETE AT A% LW T IS 48 2 PN .

9-48




% Adjustment

9.05.05 HE4E R IX 5258 B 1R 50 TR 3 (7E 9610, 9630H1% )
Bevel gears for feed wheel drive (on the 9610. 9630)

R
1. IR A O T 0 05 FL UK B I P 5 (LSBT
2. VR IM i 1 2 B 5013 mm FIEEE .

Requirement
1. the right side of bevel gear 1 must be flush with its drive shaft (see
arrow).

2. there must be a distance of 13 mm between bevel gear 3 and bevel
gear 1.

12 mm

@ 25N B ERI RETA) .
@ Adjust bevel gear 1 (screws 2) according to Requirement 1.
@ Adjust bevel gear 3 (screws 4) according to Requirement 2.

/ﬁ ©® NP ARG (BRET2)

9-49




¥ Adjustment

9.05.06  <xikiEC R[] BRA#E (7 9610, 9630HL7% L)
Bevel gear play (on the 9610. 9630)

o
1. AR, 7RI RI6AN7 2 [6] 0 Z50F 1) K TR iR o
2. HfBI5ERT, FEARREI6AI8 L 8] LA ZHA T/ I TRTBR o

Requirement

1. when sewing forwards, there must be a slight play between bevel gear 6
and 7.

2. When sewing backwards, there must be a slight play between bevel
gear 6 and 8.

® NZSIBTERMER A _ LW B4 2 [N .
/ﬁ ® ATHELTARTRILABS) (ZRFLFR) .
® HIHSBASINAEIRE2 (BREE3) .
® FAFRETARI MM ALBS (SRFHLRTR) .
® IR IE25 NI HBIRET4 BREES) .
@ Disconnect air supply of the air filter/lubricator.
@® Move unit 1 by hand as far as possible to the right (see arrow).
@® Adjust screw 2 (nut 3) according to Requirement 1.
@® Move unit 1 by hand as far as possible to the left (see arrow).
@ Adjust screw 4 (nut 5) according to Requirement 2.

9-50




THHAH

8
9

O I B T
I 1 1 13
B Y 1 2 L O PN 19
01 BEMBZETLIE (9620, 9B25) weevervveerseeennnsesumuneettusermutineeeneeemneens 27
C02 HEMBATSZE (9610, 9620, 9B30) ceeerrerrerrsrenserrureeinmuietiiniuieinneenes 31
03 JERIIETE (96100 9B30) +weerrreeerrresereressrereiisessiuresssseesasseeensseens 35
C04 FERIEEIERR (9B25) +eeeveeeenreertcerruttrunirtuinettiitiioiitieiirennseeaneeenns 37

ﬁgéﬁ%ﬁ (—D. 9B3() seereererreseesrestestesteseesteseestsstestsstsstsstsstsstsstsssssssssns 39
Qﬁﬁﬁ}j—iﬂfﬂ (—D3) eeeveeerenntattettittiitiitiitiitiittttettetttttttttetttttttetttttenes 43

COL JRHR TR (—D3) weeveeereersemsueesseeeeessensestesnseesteesseeresessenseeeresnneenaes 45
02 TEHBFEJEL (9B30) wrveerveesreersreruessueersmmueessesnssesesssesnssessessessneeesas A7
L03 [RIHEBEE (CD3) eereeeereeerrreesereinresnraeintesnsaes et sesaee e seraeeeresesneeee 40
04 (FIZEHETE (QB30) woveerreerreersrmrrrssseessesueentesssestee st sassestee e saeeeraes 51
05 [BIGEIRZHBETE (9B10-D3) +ererrreerreressrersrrresssureesssesaseseiaseseisesesseeens 53
06 (FIZEIRZHE T (9B20-D3) wwrveerreereersrmssessremssmsuesssesseesssesseessesseesaes 55
07 BIBEIRFNBE T (930D +eeerrreeereressrrresarsreiaeseiiseseiresesseesasseessse e, 57

Hﬁﬂﬂ?%}iﬂfﬂ%ﬁ#fﬁl
2325561

éﬂ‘}igﬁ:fﬂ

10 EE‘}?}:—EIK{#: .................................................................................... 63

11 WEKEEHL%MEF ........................................................................... 65
12 él%?ﬂ]:,ﬁ\ .................................................................................... 67



Parts List Contents

1.01 Housing SECHIONS *vsvevreosvssecscececesescscectsssccscsnsccacnns
1.02 Needle head parts ...............................................
1.03  AIM PArtS:+eesseeerrsessrneeennmmnnttinte et
1.04 Bedp|ate parts........................................................................
2.01 Hook pOSt,left (9620, 9B25) «eeveececseectticcaccnnnannnans
1.02 Hook pOSt,rIght (9610‘ 9620. 9630) tesceessscccssscccestsscessssscssssscne
2.03 Feed wheel pOSt (9610, 963(0) cerereveeseccctascncancacns
2.04 Feed wheel mounting plate (9625) «:«reeeerreecereeeeee
3 Thread trimmer (-D. 9630 ) +cecceeecccccecteccctccncancncancns
4 Automatic presser foot lifter (-DS) P
5.01 Presser foot (_D3) R R T TR R R R T TR TR R TP R R PP PSP
5.02 Presser foot (9630) P
5.04 BathaCking mechanism (9630) teesessesssssssssssssssssssssssssssssssnns
5.05 Backtacking drive mechanism (9610-D3) «:eeeeerecreeeserecneneeee
5.06 Backtacking drive mechanism (9620-D3) «eeeeevererereeeeereneeeee
5.07 Backtacking drive mechanism (9630) «reeererereserreeerraeeeen
6 Peneumatic equipment.........................................................
8 Ree] Stands cecrrcrrerrcreettattiiitiiititittittctttttcttcttcttcttcttcsscstcssnans
10 Cable tree to SeWing [ a1=F: (o ERRR R TR TR

12 Gauge parts........................................................................






HLE B AF

Housing sections

s 5 ) L Ko
ITO. Paf{s: No. A Description Nfﬁber
1 (20003964 B4 AR 7 2 protection apron bracket 1
2 10005016 g Washer 3
3 [10001413 575 4 bR MR T protection apron Screw washer 1
4 110003021 B R) nut 2
5 110003235 P Washer 1
6 10005271 WRET Screw(M5X 12) 2
7 110001607 KAk protection apron 1
8 10007096 BE4T (M5 X 10) Screw (M5X 10) 11
9 20003397 Pk Zone Plate 1
10 [20003973 5 s MBI back cover board painting 1
11 |20003398 EE AL back cover (front) board 1
12 120003409 G s back cover board 1
13 20003974 J5 b7 R A back shield 1
14 [10005124 MiE-S 0il dam 1
15 [10005501 MIESS o0il dam 1
16 [10005152 R AT B Force Shield(right) 1
17 [10005269 ety e B e Force Shield(left) 1
18 [10005303 M5 X 408247 Screw (M5 X 40) 6
19 (10005321 A Al N Force Shield (down) 1
20 |10005003 24T Screw (M5 X 8) 5
21 (20003399 Phd A4 Shield 1
22 120003972 PRI T 37 R TR Shield painting 1
23 10005107 WRAT Screw (M4 X 6) 2
24 (10005274 TR Panel 1
25 |10005468 THIRR panel brand 1
26 |10004967 24T Screw (M5X 35) 1
27 10005430 WRAT Screw (M5 X 25) 1
28 (10001658 TR Panel 1
29 10005042 Mk Wick 1
30 [10001606 THIAR o 2 b B Panel felt 1
31 [10004974 WRAT Screw (M6 X 10) 2
32 |10005426 5o bracket 1
33 110005008 ) trestle board 1
34 10005122 WRET Screw (M4 X 30) 2
35 [10005539 WRAT Screw (M5X6) 1
36 10005187 il spring 1
37 [10005296 LIS SE AR Head 0il Reservoir 1
38 |10005349 il Board 1
39 [10005425 PR Spring Washer 1
40 |10005016 ] Washer 1
41 (10005322 BRET Screw (M5 X 10) 1
42 110005363 M ERRIETEr 0il Reservoir Gasket 6
43 10008323 24T Screw (ST4. 2X 20) 6




oo

Needld head parts

=
— =

D

_|.|@@@/

\

=90

N
{ \
@ ‘--
\ \
b /
@ /
[{w] \_m
N\ / /
SN
Vv \

i) A
ﬁ?\
£.—.




MLk T4 Needle head parts

Fh ] ) — =
ITO. Paf{s: No. s Description Nfﬁber
1 10005487 4 Collar 2
2 10005399 58 I A crank 1
3 10005073 VAL crank bearing 1
4 110005372 WRAET Screw (M6 X 16) 1
5 10005194 % A P R Ry washer 1
6 [10005043 7 1) B2 s base frame 1
7 10012752 BRET Screw (M4 X 10) 3
8 110010953 WRET Screw (M5 10) 1
9 110005212 7 T e 3k Union 1
10 {10005343 BliiES R Washer 4
11 |10005366 BRET Screw (M4 X 12) 2
12 10005179 BREAT AL Ball Connecting Rod 2
13 110024475 R A Adjustable washer 2
14 (10005286 REC TR il A Roller wheel coupling spindle bearing 2
15 [10005506 7K e bearing seat 2
16 10005465 Tl R R R bearing seat washer 4
17 110005377 TR R Y B bearing seat collar 4
18 |10005048 TRES R AL idler wheel foot asm. 1
19 110005301 RS TR Roller wheel coupling spindle 1
NOTE i #1---FOR 9610 9610/T]

#2---FOR 9620 96201




0000
Needle head parts

22—=

S




LKA

Needle head parts

7N T — T
IO.J Paf; IJ\IO. 4 Description Nfﬁber
1 [10012162 AT Screw (M5 X 5) 1
2 120003486 T R F Presserfoot spanner 1
3 10005412 6 o T e Presser feet handle bushing 1
4 10005180 BRET Screw (M6 X 8) 1
5 110005312 WRET Screw (M6 X 8) 1
6 (10022018 W2ET Screw (M5 X 5) 4
7 [10005546  |EATHEE Strut bar bearing 2
8 10005011 ¥4 s Presser foot lift axle 1
9 10005543 R e Presser foot 1ift bump 1
10 10005549 IRET Screw (M6 X 5) 2
11 [10005208  |HHfigk Strut bar slides 1
12 110005192 AR S AT Strut bar slides guide bar 1
13 [10005418 FALR ST replacement spring 1
14 110005239 6 R AT AR Presser foot lift jointing 1
15 [10005406 |G AIETATAT A& Presser foot 1ift pin 1
16 (10005078 P Collar 1
17 (10005178 T AT 2544 Presser feet assembly 1
18 (10005243 BRET Screw (M4 X8) 1
19 10005068 T BHIRR Presser feet handle 1
20 10005460 5% Compression spring 1
21 110001492 T 2% 8 AT R Eccentric swage locating seat 1
22 (10005415 k] Washer 1
23 10005350 W2AET Screw (M4 X 8) 1
24 110001422 Jary SR 3 2ER LT Eccentric swage assembly 1
25 {10005204 H2AET Screw (M4 X 6) 1




Joog

Needle head parts

———

see pagel3




Pk ZAF

Needle head parts

== =1 Sefe B
}IJ\I?OT? Pafls:jilo. AR Description fo(;ﬂir
1 (10005207 PRAT A Takeuplever assembly 1
2 10005267 PR EAT R A B Takeuplever pin bushing 1
3 110004949 PRET Screw 2
4 10005295 PRET Screw 1
5 [10005314 R Bolt 1
6 [10005326 EI AT BN B Needle joining slider 1
7 110005275 TS Linoleum 1
8 [10005482 RS UL ERT Uper check ring 1
9 110005549 WRAT Screw 1
10 (10005397 LNaREs Needle bar assembly 1
11 [10005188 s Linoleum 1
12110005379 WRAT Screw 2
13 [10005263 B AT P p Needle slider groove 1
14 10004947 e Linoleum 1
15 110005197 MHEEIETY )8 Linoleum clamp 1
16 10005050 WRAET Screw 2
17 110001493 WRAET Screw 1
18 (10008050 ENIMR Guide plate 1
19 10008049 EF AT 4 Needle bar bush 2
20 10002163 BEATM6 X 14 Screw 1
21 [10005491 EFFF LY Needle bar uper 1
22110005181 B AT S5 1B Needle bar clamp ring 1
23 110005209 BEATM4 X 8 Screw 1
24 110001494 323k Pin chuck 1
25 110005031 Bl Inner retainer ring 2
26 |10007194 itk Bearing 2
27 10004952 iR E Bearing bush 2

NOTE ¥Fid  #2:FOR 9620 96201
#7---FOR 9610, 9630 9610196307




Joog

Needle head parts




Pk ZAF

Needle head parts

== =1 Sefe B
};1?01.5 Pafls:jilo. AR Description forzﬂir
1 [10005118 FEAT I S8 Left and right wire hook 1
2 10007096 BEETM5 X 10 Screw (M5 X 10) 3
3 110005148 U YAN| Wire hook I 1
4 10005244 g Washer 1
5 110005015 FEAR TG Clamp thimble 1
6 10005112 Je £ d¥ -k conductor holder—Thin 1
7 (10004080 Je 2 - I oR) conductor holder—-Thick 1
8 (10004949 IEETME X 8 Screw (M5X 8) 1
9 10005014 Je 2k 58 Split line Spring 1
10 10005347 JERL e 2 7 Thick Split line Spring 1

NOTE y¥id  #7---FOR 9610, 9630 96104196301

-10-




Joog

Needle head parts

~11-



Pk ZAF

Needle head parts

== =1 Sefe B
};1?01.5 Pafls:jilo. 4 Description forzﬂir
1 110014515 S 2 2% A0 A Conductor holder Assembly 1
2 10004949 BZEAETM5 X 8 Screw (M5X 8) 1
3 10007096 BZEATM5 X 10 Screw (M5 X 10) 1
4 (10005014 e £ Wire clamp spring 1

NOTE ¥id #2-+--FOR 9620 96201

-12-




0000
Arm parts

~13-



WUE 4 Arm parts
== =1 Sefe B
}IJ\I?OT? Pafls:jilo. AR Description fo(;ﬂir
1 10005320 gty 1
2 110010953 PO 7S A 5] S BB AEMB X 10 Screw (M5 X 10) 2
3 10003578 6204ZZNR¥h & 6204ZZNR bearing 1
4 (10005327 Zesk L ohit Pulley 1
5 110012160 BRET Screw (M5 X 5) 2
6 [10005369 BEATM6 X 35 Screw (M6 X 35) 1
7 110005237 )G Fornt cover washer 1
8 10005196 JEATM6 X 0. 75X 8 Screw (M6 X 0. 75X 8) 1
9 120003489 ki Uppper wheel 1
10 {10005300 IRAT Screw (M6 X 0. 75X 8) 1
11 [20006757 T 4 B AR Regulating ring painting 1
12110006279 IRAT Screw (M4 X 2. 8) 2
13 (20006741 T 4 B AR Regulating ring painting 1
14 (20006758 T 4 B v Regulating ring painting 1
15 110005472 BBz Synchronous belt 1
16 10011966 B2ETM6 X 8 Screw (M6 X 8) 1
17 (10005480 BRI Spindle Pulley 1
18 (10009187 B2ETM6 X 8 Screw (M6 X 8) 1
19 10025882 6004NR-2RS_BOMAi & 6004NR-2RS_BOM Bearing 1
20 (10005305 TR IR Spindle Pulley bearing bush 1
21 |10005119 WRAT Screw (M6 X 0. 75X 6) 1
22 110005139 WRAT Screw (M5X 12) 1
23 110005016 g Washer 1
24 [10005508 | R S a0 Seal part 1
25 110004945 P Collar 1
26 (10003576 6000774 7 6000ZZ Bering 1
27 110005396 Jz i R B s il ke Bearing knot 1
NOTE yEid  #1.1---FOR 9610-H 9610-H/
#2-++---FOR 9620 96201
#7-++---FOR 9610, 9630 9610, 96301

_14-




0000
Arm parts

R5R —28 w

R4 —
see page 43} ! i m
[:: see page |9

~15-



MUE F4F Arm parts
== =1 Sefe B
};1?01.5 Pafls:jj;lo. AR Description Nfﬁlir
1 10009008 BEETM6 X 16 Screw (M6 X 16) 2
2 110001459 b o A Eccentric crank (uper bearing) 1
3 (10005361 A5y AN Eccentric crank collar 1
4 (10005483 AW AT Crank reciprocating rod 1
5 (10005200 A5 o I AR Eccentric crank 1
6 10005139 IBETME X 12 Screw (M5X 12) 4
7 |10012073 IBETM5 X 16 Screw (M5 X 16) 1
8 110005111 UL RS Top axis assembly 1
9 10005482 EvLEET Top axis collar 1
10 10005549 BEATM6 X 5 Screw (M6 X 5) 1
11 10004952 i R E Top axis bearing bush 2
12 (10007194 IhAAK15 X 19X 17 Bearing 2
13 [10005031 RN Inner Collar 2
14 10004998 J EALAT Compress lever 1
15 [10005145 BEATM6 X 7. 2 Screw(M6X 7. 2) 1
16 10005509 IBETM8 X 0. 75X 22. 5 Screw (M8 X 0. 75X 22. 5) 1
17 [10005481 A% Crank 1
18 [10005001 BETM6 X 30 Screw (M6 X 30) 2
19 [10005504 UERELSNAT( Adusting nut (M6) 2
20 |10005287 LS ] AR Spring fixing plate 1
21 10005233 JEIAT 2l iR 42 Crank 1
22 110005446 JEUAT- 25 %k b A o Spring 1
23 (10005318 B2ETM6 X 8 Screw (M6 X 8) 1
24 (10004980 W S Sl 2 A2 T Shaft 1
25 110005078 4REGB 896-76 ¢4 Collar 1
26 |10005012 IS ETA oy Presser foot rod 1
27 (10006434 JEIAT B 2 A Moving axis assm. 1
28 |10005345 FikEl o 12 Collar 1
NOTE yFi  #1---FOR 9610 9610

~16-




0000
Arm parts

-~
-
33— A I ik - -~
] > -~
| Pl * 7 e A
| et | o B
| i e
i e Pl ,1 ./',// . /;
2 /;;"' r /-“ - _,/ " _~
et NN Sl 2 g ,

il ‘
idﬁ(\'ﬁ Yl gl P ! "
IRl - i
SN {4 Yo I
.:\\\\,&’ I ’.'l ff > \LIJ’_.-
S
v‘\,w,pr '/_/
St
= 3
/// ﬂ‘:‘.ﬁ‘l?‘/),\ \“_ see page 13

k=% W13

~17-



PUE Z Arm parts
=) = o=y
};1?01.5 Pafls:jilo. 4 Description forzﬂir
1 [10005108 JUES Thread guide 1
2 10005384 SURZ7 Thread crossing column 1
3 (10005504 1 ZEBEM6 Adjusting nut M6 1
4 110005149 LRI IR Bobbin 1
5 (10005459 BREETMA X 8 Screw (M4 X 8) 1

~18-




Joog

Bedplate parts

see page 15

m
T
g
=3
o
«
U

~19-



JRAR ZF 1

Bedplate parts

=] =] Y=

}?Oj_g Pafls:jilo. HFK Description fo(;ﬂir
1 [10005212 T T ek Universal coupling head 1
2 110010953 BRET Screw (M5 X 10) 1
3 |10012752 Mo iR < Screw (M4 X 10) 1
4 110005043 7 T s e Universal base frame 1
5 110024835 ok S Transport supporting arm 1
6 [10005271 IBETME X 12 Screw (M5 X 12) D)
7 |10005549 IBETME X 5 Screw (M6 X 5) P)
8 (10005272 1544 & Collar 1
9 (10005194 1% J- fl P4 e 2y Washer 9
10 |10005031 RN Inner collar 3
11 [10007194 IhAAK15 X 19X 17 Bearing 3
12 10004952 iR Bearing bush (Uper) 3
13 [10005000 i 0 Transport Major Axis 1
14 10005477 1 5% 3= i34 P Collar 1
15 |10005258 HE4TME X 0. 75X 5 Screw (M6 X 0. 75X 5) 1

~20-




Bedpoate parts

Joog

see page 20 and 33

_21-



JRAR ZF 1

Bedplate parts

75 5 . A
?oj.ﬁ Pafls:jilo. 4 Description foﬂir
1 [10005409 7 T e sy pal Universal coupling spindle Collar 3
2 10012162 BZATM5 X 5 Screw (M5 X 5) 2
3 110005123 7 et Universal coupling spindle 1
4 10005268 b Bearing (dowm) 1
5 110024834 SRt clutch clutch component 1
6 (10024832 o PR Clutch gusset 1
7 10005300 HEETM6 X 0. 75X 8 Screw(M6X0. 75X 8) 1
8 10005196 HZATME X 0. 75X 8 Screw(M6X0. 75X 8) 1
9 110024833 B N Clutch minor connector 1

_29_




Oooo
Bedplate parts

nam
see page 2|

see page |9

L R 13%
see page |3

~23-




JRAR ZF 1

Bedplate parts

=] I =%

}IJ\I?OT? Pafls:jilo. AR Description fo(;ﬂir
1 [10005105 A Bearing bush 1
2 10009787 6202ZZNR%h & 6202ZZNR Bearing 1
3 10005549 BEATM6 X 5 Screw (M6 X 5) P
4 110024829 LA RiENl RS GE Guage regulator component 1
5 10005047 AR AT Guage adjusting pin 1
6 [10007368 ARS8 X 11X 10 Needle bearing 1
7 110005511 RV AL SENT Guage adjusting reciprocating rod 1
8 10008113 6806775 & 680677 bearing 1
9 110011966 M6 X 8UEAT Screw (M6 X 8) 1
10 |10005380 ik axle pulley (down) 1
11 [10009187 M6 X 8UE4T Screw (M6 X 8) 1
12 10007152 6203ZZNR%H 7&K 6203ZZNR Bearing 1
13 |10005142 TR E Bearing bush (down) 1
14 |10005549 PRAET Screw (M6 X 5) 1

_24-




Joog

Bedplate parts

o e

T 3135
see page3 ] and 35

_25-



JRAR ZF 1

Bedplate parts

== =1 Sefe B
};1?01.5 Pafls:jilo. AR Description foﬂir
1 10005291 NHAR A Minor oil box assembly 1
2 110005003 BZETM5 X 8 Screw (M5 X 8) 2
3 10005507 B R T e Stitch adjusting assembly 1
4 [10005251 BB R Swing Pressure spring 1
5 [10005513 IZETMA X 8 Screw (M4 X 8) 1
6 (10004979 HhE $6 Washer 1
7 110025663 Y B A Adjustor pin roll 1
8 10005078 14/ GB 896-76 ¢4 Collar 1
9 10005157 BEATM4 X 20 Screw (M4 X 20) 1
10 10004973 A 0il pipe clip 1
11 10007800 & 3X b 5MA Gb3X ¢5 oil pipe 1
12 10001546 L 2k 3k Cable clip 1
13 [10005076 BEETMA X 5 Screw (M4 X 5) 2
14 [10005311 Bk 0il pipe plug 1
15 [10002150 HE JebR 0il pipe plywood 1
16 [10001535 TRk T-type plug 1

NOTE yic #2---FOR 9620 9620

~26-




00000096200 96250
Hook post,left(9620,9625)

|
22 {

\ I LEON:2
- o “For connection see page 25
I ;
7~

E—
33~

38

un

_27-



JeAR 2257 JiE

Hook post,left

= I =2
};1?01.5 Pafls:jj;lo. AR Description Nfﬁlir
1 10004984 BZ4TM5 X 20 Screw (M5 X 20) 1
2 110005378 e Hook 1
3 [10004081 TERR - LR Hook-Thickness 1
4 10005461 B Shuttle 1
5 10001519 R ERHR Hook thread plate 1
6 [10005547 B2ETM3 X 6 Screw (M3 X 6) 2
7 110001513 BZETM3 X 6 Screw (M3 X 6) 2
8 10002068 HE b3 Washer 2
9 10001609 BY£R T I3 5 i Thread trimmer ledger plate 1
10 |10001512 BEETM2. 5X 3 Screw (M2. 5X 3) 2
11 [10001608 BEATM4 X 25 Screw (M4 X 25) 1
12 110001518 CIES Y] Thread trimmer 1
13 |10005041 M4 X 104 7S A [ S g Screw (M4 X 10) 1
14 (10001515 ) R AR 28 1 Hook thread plate base 1
15 |10005182 TR E s 2] Positioning finger 1
16 [10005366 HEETMA X 12 Screw (M4 X 10) 1
17 [10005204 BRETM4 X 6 Screw (M4 X 6) 1
18 110005154 THEAR 5 o7 2) Positioning finger base 1
19 10004937 0JERE3X 1 0-ring 1
20 10005360 TR i 1 Hook end plate 1
21 [10005394 YRR 4R 0oil mass adjusting assembly 1
22 110005076 BRAETM4 X 5 Screw (M4 X 5) 1
23 (10005245 TEMR AL 05 Hook transmission mandrel 1
24 110005346 N TR B A Minor Edge bearing 1
25 (10007374 VA ARK8 X 11X 13 Needle roller bearing 1
26 (10001555 Ry Feeding Swive 1
27 (10001538 M6X 0. 75X 33X RHEEHLIZA] T |Screw (M6 X 0. 75X 3) 1
28 (10001559 M6X. 075X 5IRRHEEHIIZE]  |Screw (M6 X 0. 75X 5) 1
29 (10003346 1934 8l Collar 1
30 (10001425 TR Fr b Hook bluff bit washer 1
31 10001611 i % aday Hook bluff bit 1
32 (10005245 TEMR AL B0 Eh Hook transmission mandrel 1
33 (10002151 Ay Brass oil pipe 1
34 110001556 5743 [ 7 574 edge bearing 1
35 110001560 5743 11 7k H fE 574 edge bearing washer 1
36 10007759 BAHAK14 X 17X 10 Needle bearing 2
37 110001557 STANER L 3h 0 574 hook transmission bearing 1
38 (10007368 VREFEhAAKS X 11X 10 Needle bearing 1
NOTE 7Fid  #5---FOR 9610-D, 9620-D 9610-DF19620-DH

_28-




00000 (9620,9625)
Hook post,left(9620,9625)

For connection see page 47




JeAR 2257 JiE

Hook post,left

=] =] =
};1?01.5 Pafls:jj;lo. AR Description Nﬁir
1 (10005398 ity [T 2 Edge bearing 1
2 110005052 2135 Washer 1
3 110005513 BRETM4 X 8 Screw (M4 X 8) 2
4 (10005373 TERR P B At Hook shield components 1
5 (10001417 TERR B 25 2 4 Hook shield components 1
6 10004999 AR Spring Board 1
7 10005309 B2ETM4 X 6 Screw (M4 X 6) 1
8 (10009741 B2ETMA X 6 Screw (M4 X 6) 9
9 110005407 MHES Piston 1
10 [10005215 i LV Eccentric pin 2
11 |10005405 B2ETMA X 9 Screw (M4 X 9) 9
12110004940 EFFAAM: Connecting Rod Component 2
13 [10003027 12 BEM4 nut M4 1
14 10001563 IEETMAX 4. 8 Screw (M4 X 4. 8) 1
15 (10005540 h Bearing 1
16 [10005432 408 $ 22 Collar 2
17 |10005137 B8 X 22X 7 Bearing 9
18 [10005454 g Bearing seat 2
19 (10005286 Ve sl A Track roller coupling spindle bearing 2
20 [10007069 STAB| Sk 56 11 4144 574 reverse gear II asm 2
21 10005029 PilE o 28 Collar 1
22 (20003967 TREAR A 22 =2 JHE Hook left support saddle 1
23 110005231 Ik 12X 28X 8 Bearing 1
24 110005109 WA & 14 Adjusting washer 1
25 110008234 STATEARAE B 1 574 Hook Drive Shaft I 1
26 110001887 TEAR 50 4 el Hook Drive Shaft Collar 1
27 110005549 B2ETM6 X 5 Screw (M6 X 5) 4
28 110001426 STATER AL ) AR 574 Hook driving crank 1
29 10005041 I 7S A 5 Sk g AEMA X 10 Screw (M4 X 10) 1
30 (10005177 MiEA Treated felt 1
31 10007377 HhAKK20 X 24 X 13 Bearing 9
32 110005259 TER AL shihEhE Hook Drive Shaft bearing bush 1
33 10005383 475 Collar 9
34 110005462 TEM AL %4 Hook transmission shaft 1
35 110004987 BRETM6 X 25 Screw (M6 X 25) 1
36 10007789 HE 14 Washer 1
37 |10008115 574 A6 1T 4B 574 feeding gear Il component 1
38 [10007973 STAI% KL A FE T 44+ 574 feeding gear I component 1
39 10007755 HAEAPE & 8 Adjusting washer 1
40 110006298 AEENERR A 5 11 204t Transmission hook gear Il component 1
41 110006297 TSR i fe 1 A1 Transmission hook gear I component 1
42 10001562 IEETMAX 10 Screw (M4 X 10) 1
NOTE y¥ic  #5---FOR 9610-D, 9620-D 9610-DA19620-D/T

#6---FOR 9610-D3, 9620-D3

9610-D3%19620-D3 1

-30-




00000096100 96200 96300
Hook post,rihgtl] 96100 962001 963001

2 /B
< —3/C #5

~31-



TR A S

Hook post,right

== =1 Sefe B
}IJ\I?OT? Pafls:jilo. AR Description fo(;ﬂir
1 10004984 B24TM5 X 20 Screw (M5 X 20) 1
2 110005378 i Hook 1
3 110004081 TERR - L) Hook-Thickness 1
4 10005461 B Shuttle 1
5 (10001519 R ERHR Hook thread plate 1
6 [10005547 BEATM3 X 6 Screw (M3 X 6) 2
7 |10001513 BEATM3 X 6 Screw (M3 X 6) 2
8 10002068 i ¢ 3 Washer 2
9 10001609 BY £ [ 5E B Thread trimmer ledger plate 1
10 [10001512 BEETM2. 5X 3 Screw(M2. 5X 3) 2
11 |10001608 IEATM4 X 25 Screw (M4 X 25) 1
12 10001518 EIES YA Thread trimmer 1
13 10005041 P 7S A (2] Sk M8 M4 X 10 Screw 1
14 (10001515 ) R AT R R 28 Hook thread plate base 1
15 (10005182 i VA Positioning finger 1
16 10005366 BEATMA X 12 Screw (M4 X 10) 1
17 110005204 B24TMA X 6 Screw (M4 X 6) 1
18 10005154 TEAR 2 o /) R Positioning finger base 1
19 (10004937 0L X1 O-ring 1
20 110005360 THERR i 25 Hook end plate 1
21 110005394 W T 4 A 0il mass adjusting assembly 1
22 (10005076 B2ETMA X 5 Screw (M4 X 5) 1
23 (10005245 TR AL B il Hook transmission mandrel 1
24 110005346 N Minor Edge bearing 1
25 110007374 BEFAhKKS X 11X 13 Needle bearing 2
26 110005382 e AL shih Hook transmission bearing 1
NOTE ¥Fid  #5---FOR 9610-D, 9620-D 9610-DF19620-DJH]

_32-




00000096100 96200 96300
Hook post,rightl] 96100 962001 963001

~33-



TR A 32 o

Hook post,right

s 5 , o K
ITO. Paf{s: No. AR Description Nfr%ber
1 ]10005373 TERR 3 B 4 1 Hook shield components 1
2 110001417 HERR B 97 2= 2 A Hook Force shield components 1
3 |10005513 B2ETM4 X 8 Screw (M4 X 8) 2
4 120003490 ) g5 AR T Shroud Head I 2
5 120003965 R Shroud Head 9
6 [10009741  [B24TMAX6 Screw (W4 X 6) 9
7 10005215 2GS Eccentric pin 2
8 110005398 it T il Edge bearing 1
9 10005052 P b 21 Washer 1
10 110004999 AR Spring board 1
11 |10005309 B2ETM4 X 6 Screw (M4 X 6) 1
12 110005107 BZETM4 X 6 Screw (M4 X 6) 10
13 120003491 TR 7 JBs Mt v Hook support saddle 1
14 |10005231 k12X 28X 8 Bearing 1
15 {10005029 il & 28 Collar 1
16 |10005177 NIk Linoleum 1
17 110007377 BhKK20 X 24X 13 Bearing 2
18 10005259 FERR AL ihEh & Hook transmission bearing bush 2
19 |10005383 i Collar )
20 110004987 BRETM6 X 25 Screw (M6 X 25) 1
21 [10005462 TERRAL ShEH4 8 & 20 Hook transmission bearing collar 1
22 110005549 B24ATM6 X 5 Screw (M6 X 5) 2
23 [10005413 TERRAL Bl Y Bl Hook transmission mandrel collar 1
24 110005502 BZATM6 X 0. 75X 4. 5 Screw (M6 X 0. 75X 4. 5) 2
25 (10006298 LB e A 5 1T 444 Hook transmission gear Il components 1
26 (10006297 e s 1 44 Hook transmission gear [ components 1
27 |10001416 TR R el Hook bluff bit Collar 1
28 (10001415 FER I £ Hook bluff bit washer 1
29 110001611 eI F Hook bluff bit 1
30 (10001418 TERRAL Bhih Hook transmission bearing 1
31 [10001887 TERRAL Bhah 4 B Hook transmission bearing collar 1
32 110005549 BEET Screw (M6 X 5) 1
33 110002106 TEAR A5 HhAM6 X 5 Hook transmission crank 1
34 (10005041 7SI BRI AEM4 X 10 Screw (M4 X 10) 1
NOTE ¥:id #2-+--FOR 9620 9620

#3---FOR 9630 9630

#5--+FOR 9610-D, 9620-D 9610-DF19620-DHH

#6---FOR 9610-D3, 9620-D3 9610-D3#119620-D3 i

#7---FOR 9610, 9630 9610F19630 ]

~34-




OO0ddiuost10d 96300

Feed wheel post,leftl] 96100 96300

~35-



LR} 20 37 R Feed wheel post,left

e J — W
Yo | ot e 4t Deseription e
1 10004985 HEETM6 X 16 Screw (M6 X 16) 2
2 10005550 U b6 Washer 2
3 10005459 HE4ETM4 X 8 Screw (M4 X 8) 2
4 110005376 RN LA Feeding mechanism components 1
5 10005139 HEETM5 X 12 Screw (M5X 12) )
6 10005260 i b4 Washer 2
7 10004978 HEETM6 X 8 Screw (M6 X 8) 1
8 10005257 A Cr4H Eccentric pin 1
9 110009741 BZETMA X 6 Screw (M4 X 6) 1
10 110005407 T2 oil plug 1
11 120004051 JE R ST AR Feeding support saddle 1
12110005432 P41 & 22 Collar 2
13 110005137 Hlh&8 X 22X 7 Bearing 2
14 |10005109 WA & 14 Adjusting washer 1
15 10005231 Hhk12X 28X 8 Bearing 1
16 110005029 41 & 28 Collar 1
17 110005540 T Bearing 1
18 |10005454 Tl 7K R Bearing seat 2
19 (10005286 VRS IR RE il Bobbin coupling spindle bearing 2
20 {10004940 AT Reciprocating rod components 2
21 |10005405 B2ETMA X 9 Screw (M4X9) 2
22 110005084 JiESEAEN Joint block 1
23 110005236 i SR e Joint bush 1
24 110012162 BRETM5 X 5 Screw (M5 X 5) 2
25 (10005402 L RME Bl Feeding transmission bearing 1
26 110005431 &= Set 1
27 110007907 R e 11 4044 Feeding mechanism gear Il components 1
28 [10007879 ERNIM R T 4H Feeding mechanism gear [ components 1
29 (10001485 el Gear shaft 1
NOTE ¥id #3---FOR 9630 96304
#...FOR 9610-D3, 9620-D3 9610-D3F19620-D3

~36-



LA

' L Y

/ A

/ 44/
omo / T
i — LY i
— s — nb/ LA S
A e e = — v “.\\ ﬁ

L}
~

C_
1
1
~o!
f.-
.
- &
Y
\.\ |
1)
1{!
AL
—

f%
~d
~—
a3

see page 37

Feed wheel mounting platel] 9625[]

00000 ooe25t

_37-

29



EAEHRFER Feed wheel mounting plate

== =1 Sefe B
};1?01.5 Pafls:jilo. 4 Description forzﬂir
1 10002545 BZETMA X 6 Screw (M4 X 6) 2
2 10004985 HZ2ATM6 X 16 Screw (M6 X 16) 4
3 10005550 b6 Washer 4
4 10001580 BZEATM4 X 10 Screw (M4 X 10) 2
5 110001581 By Sk ty Drawing—enroller 1
6 (10001579 RS A R Drawing—enroller adjusting block 1
7 10005513 BZEAETM4 X 8 Screw (M4 X 8) 4
8 10001388 Bt e Cover seat 1

~38-




0 000-DO 96300
Thread tirmmer(-D 9630)

N
-~ L=
T
= \\A
£ Tl oM -
- seepage g and 1] -~
o TR T g 1 '* -
> -~ (\l.'ll
=
'I,‘_ |I 4 ,\1“\
Yl I Y
Sl ¢II IR 20
ot 2y
I N J e T
ML i I '
LS ) -
d 47 A

~39-



LLEE

Thread trimmer

== =1 Sefe B
}IJ\I?OT? Pafls:jilo. AR Description fo(;ﬂir
1 (10001510 PELL FLRE Electromagnet 1
2 |10001511 HELE Rk IEMA E-magnet cap 1
3 10001948 BEETM5 X 10 Screw (M5 X 10) 2
4 10001506 HELE Rk 2 B AR Install plate 1
5 (10002129 BEATM3 X 5 Screw (M3 X 5) 2
6 [10001657 PG R E 5T Screw 1
7 110006402 Bk H G e ] Trimmer e-magnet asm 1
8 [10005016 P 5 Washer 2
9 10005490 I 7 A 15 Sk g Screw (M5 X 10) 2
10 {10001508 TR IR Protecting plate 1
11 |10005076 B2ETMA X 5 Screw (M4 X 5) 1
12 110005318 BZETM6 X 8 Screw (M6 X 8) 1
13 [10002142 B LR 1R B AT Waving bar holder 1
14 10001497 BEETM5 X 30 Screw (M5 X 30) 2
15 (10012162 WRAT Screw (M5 X 5) 1

~40-




0 000-DO 96300
Thread tirmmer(-D 9630)

~l\.
- ~§°
I o
< L33
i see page ;1;;/,/

L

/-/ 1]—&s
/,/- 15 see page 33 [-as
b B33

) q"ﬁ\:: }J

-~
S " I ‘ﬁa ey
s see page -— = 1
= . -~ :
. 12—ﬁ n29 i P
- P
. s
NN -
LNy P -~
RREEN o
I u_r -
7
! o~
L~

_4]-




LLEE

Thead trimmer

s 5 o Hit
E;:j Paftiio. 4k Description Nunber
1 110001501 BY 2R AN A4 Trimming swing lever pin 1
2 10012162 BZATM5 X 5 Screw (M5 X 5) 1
3 [10001503 BUAR R AL Trimming oscillating rod components 1
4 110001498 BTLR IR ANAT BEAS b 10X 32 |Trimming oscillating rod seat pin 1
5 [10011966 IZETME X 8 Screw (M6 X 8) 1
6 (10005380 NS Stepping wheel 1
7 10009187 BZEATM6 X 8 Screw (M6X8) 1
8 110005365 k20 X 47X 14 Bearing 1
9 10004938 HEETM6 X 0. 75X 8 Screw (M6X0. 75X 8) 2
10 (10001509 | TFHIBYLE N5 Cam 1
11 |10001947  |BYLABSIFF4S R o 6 Collar 3
12 [10001505 BT FR 204 Trimming swing pin 2
13 110001504 BT 2 42 R A Trimming oscillating rod 1
14 110001946 BT 4R BN F AT 5 Trimming swing lever spring 1
15 110001501 B 2 R BN Trimming oscillating rod pin 1
16 110002201 B AR B AT AR 1T Trimming swing tie bar Connecting Link II 1
17 110001722 B AR BN AT IR T Trimming swing tie bar Connecting Link [ 1
18 110005260 1 b4 Washer 1
19 |10005350 EETMA X 8 Screw (M4 X 8) 1
NOTE ¥Eid #2++-FOR 9620 9620/

#7---FOR 9610, 9630

9610419630

_42-




00oo0oog-b3g

Automatic presser foot lifter(-D3)

see page |
n1m
-~
=

x.l...
—_ P
AN %zm / \,
m6|.__ /
v o = /
: b bJ
/ & i
: /
\ IIV\ __\_

_ i 8
For connection see pagef |
BOM 537 %
15

_43-



H3hi6

Automatic presser foot lifter

= =) o
}?Oj_j Pafls:jilo. AR Description fo(;ﬂir
1 10007782 bAX 6 ®4X ¢ 6 windpipe 1
2 (10001455 Pk 1 Tip union [ 1
3 10001488 B IR A S E AR Presser Foot Lift cylinder strongback 1
4 110006358 EiEyany WA RS Presser Foot Lift cylinder components 1
5 110001489 R\ TRAT & A7 Control shore components Reset board 1
6 10005260 i b4 Washer 2
7 |10005003 IBETME X 8 Screw (M5X8) 2
8 10005514 BEY\THALZH 1 Control shore components 1
9 10002145 P\ R LA Control knee components 1
10 ]10001453 P S R E A 4HE - |Top roll asm 1
11 10002144 BT Offsetting spring 1
12 110001450 PR ST A Control knee separation blade components 1
13 110003324 P b6 Washer 2
14 [10005204  |#2ATMAX 6 Screw (M4 X 6) 9
15 110010953 BZEETM5 X 10 Screw (M5X 10) 2
16 10001950 SRS A Cylinder connector components 1
17 110002028 BZEETM6 X 20 Screw (M6 X 20) 1
18 |10005122 IZETME X 10 Screw (M6 X 10) 3
19 (10001802 A E] AR Intermediate plate 1
20 (10001803 & He JI H f Ak Presser Foot Lift electromagnet 1

NOTE yEid #3...FOR 9630 9630

_44-




00o0o0no-D3d

Backtacking mechanism(-D3)

=
<&

#ONST
For connection see page 57

/
/

~
—

LHOO

o 0 dab @& '.gsf¢

\\ \. \
/ i’ /
/S —————— e/
7
Yy
o mu ol o g am wo oo o g a8
a 7
: & of
20 /'
o @) @)—— / ~ 5
Y hrnv@:w )
/ @\ =
-
. B -

_45-



RN

Backtacking mechanism

5 5 L $hr
?(;5 Pafls:jj;lo. AR Description Number
1 (10001950 TSR A Cylinder connector components 2
2 [10001952 ASTHBETM3 X 25 Cylinder Screw(M3X 25) 2
3 |10001447 KET Cylinder 1
4 (10005372 IBETME X 16 Screw (M6 X 16) 1
5 110002403 P R RIS RINAN Air crock holder 1
6 [10005043 J7 ) T e Universal link 1
7 |10012752 IBETMA X 10 Screw (M4 X 10) 3
8 (10010953 JBETM5 X 10 Screw (M5 X 10) 1
9 110005212 D7 sk Universal union 1
10 |10003075 B REMB Nut M5 1
11 |10001406 D0 T A BT B AETM5 X 5.5 [Screw (M5 X 5. 5) 1
12 (10005194 Bk F Y & 15 Washer 1
13 10005343 MR Linoleum washer 4
14 |10005179 BRIEAT AL Linkage ball components 2
15 10005366 BEATMA X 12 Screw (M4 X 12) 2
16 |10005487 1] Collar 9
17 [10005399 9 JE A Crank 1
18 10005016 HhpE washer 1
19 10005073 B & bearing 1
20 110001407 = 1Y b Pressure spring collar 1
21 (10001949 EEC R bobbin coupling spindle pressure spring 1
22 (10024477 R A A R adjusting washer 2
23 (10005377 T s P bearing seat collar 4
24 (10005465 Tl R bearing seat washer 4
25 10005286 TRE K Needle roller bearing 2
26 110005506 Tl aE Bearing seat 2
27 10002772 H53X 10 Pin 3X10 1
28 (10002143 GRS Y Top part 1
29 10005549 B2ETM6 X 5 Screw (M6 X 5) 2
30 (10001405 XAl AT i e Gear 1
31 (10001408 BT A Lower segement 1

_46-




0000096300

o

| 2

-.""
i
22

s a|m /

Backtacking mechanism(9630)

Flehd b B okbkbd

7

™
18
“;W
|
|
|
|
|
|
|
| L
|
|
|
|
L"‘\

L
see page 3

_47-



RN

Backtacking mechanism

5 5 o B
ﬁoﬁ Pafls:jj;lo. HFK Description Nfﬁlir
1 |10002251 FEATFHhA4X 18 Pin 4X 18 1
2 [10002254 16. 4545 Washer 1
3 |10001790 T % Pressure spring 1
4 110001789 R I H Rk Bobbin join electromagnet 1
5 120003975 VRS G 22 B MUw% [Bobbin join electromagnet plate 1
6 (10002545 BEATM4 X 6 Universal union 1
7 110009074 B2ETM4 X 4 Screw (M4 X 4) 1
8 110001791 RS IE AT AT 456 X 45 Bobbin connecting lever pin 6X45 1
9 110002299 TR TREAT AT Bobbin connecting lever 1
10 10005194 ik E AR T ¢ 15 Washer 1
11 10005043 7 1) 148 s Universal union 1
12 |10012752 WEETMA X 10 Screw (M4 X 10) 3
13 |10010953 BEATM5 X 10 Screw (M5X 10) 1
14 110005212 7 e sk Universal union 1
15 10005343 TR Linoleum washer 4
16 |10005179 BRI AL Linkage ball joint components 2
17 |10005366 WRATMA X 12 Screw (M4 X 12) 2
18 10003100 BRATM5 X 35 Screw (M5 X 35) 2
19 110001793 THTAR 22 35 AR install plate 1
20 [10002251 AT by Pin 4X18 1
21 |10001786 RELIVACN located block 1
22 (10001792 TR AN Crank 1
23 10005073 5 T R A Bearing 1
24 10005487 2L Check ring 9
25 (10001949 RS I e Bobbin coupling spindle pressure spring 1
26 (10024477 SEE L Adjusting washer 2
27 (10005377 T JRE 4 P Bearing seat checking ring 4
28 |10005465 Al JRE R Washer 1
29 (10005286 S IR At K Bobbin coupling spindle bearing 2
30 [10005506 gl 75 B Bearing seat 2
31 (10002772 43X 10 Pin 3X10 1
32 (10002143 BB B Bobbin link (uper) 1
33 10005549 HEETM6E X 5 Screw(M6X5) 2
34 110001405 Bl T k4 coupling spindle gear (uper) 1
35 110001408 R AL Bobbin components (down) 1

_48-




Oo0oo-D3d
Backtacking mechanism

R53m
For connection ses page 53

- A
/” //
L8
AT
X r
FWE? )
I s
|| ||[ ﬁ 7
i ii:! i AR
|

~49-



BlsE E

Backtacking mechanism

=] I =%

};1?01.5 Pafls:jilo. AR Description foﬂir
1 [10005107 BRETM4 X 6 Screw (M4 X 6) 4
2 120003974 JG B SR Force Shield spray-paint 1
3 10009008 IBETME X 16 Screw (M6 X 16) 2
4 110001459 A Crank (Uper) 1
5 (10001952 SELIRETM3 X 25 Screw (M3 X 25) D)
6 [10001447 UL Cylinder 1
7 110001484 YEE A TS A Cylinder connector components 2
8 (10001482 FEEh 20t AT Bt Crank Slider groove 1
9 10001977 FE B4 AR B Crank Slider 1
10 110001974 N EFT Reciprocating rod 1
11 10005047 BT BRI IEATEY link pin 1
12 10007368 BAHMAKS X 11X 10 Needle roller bearing 1
13 |10005361 Lo R Collar 1
14 [10005139 IBETME X 12 Screw (M5X 12) 9
15 [10005481 i Crank 1

NOTE yFid  #1---FOR 9610 9610

~50-




0000096300

23

Backtacking mechanism(9630)

_51-



BlsE E

Backtacking mechanism

=] I =%
};1?01.5 Pafls:jj;lo. AR Description Nfﬁlir
1 [10005107 BRETM4 X 6 Screw (M4 X 6) 4
2 120003974 JG B SR Force Shield spray-paint 1
3 110009008 PRET Screw (M6 X 16) 2
4 110001459 A Crank 1
5 (10002096 B R} Nut M6 1
6 10008235 PR 1T Spring pin 1I 1
7 110005107 B24TM4 X 6 Screw (M4 X 6) 4
8 (10002550 YR B 4 4% 5 A L Offsetting spring 1
9 (10007096 BEATM5 X 10 Screw (M5 X 10) 2
10 [20003978 BN e R4 |Drive pin nut 1
11 110001926 YEEh SR P Gk Swing span electromagnet 1
12 |10002301 FREFT Oscillating rod 1
13 [10001975 AR EFFIRETM3 X 12 Screw (M3 X 12) 1
14 |10000994 FEET IR BN A R B Drive pin nut 1
15 10001976 FEBNFTFISEETMS X 20 Screw (M5 X 20) 1
16 110001482 FEEh 20 AT B Crank Slider groove 1
17 |10001977 PR 8 A B Crank slider 1
18 110001974 AR AT Crank link 1
19 |10005047 B BER T IE AT Adjusting link pin 1
20 (10007368 VAKX 11X 10 Needle roller bearing 1
21 {10005361 e ROy A P Crank collar 1
22 (10005139 IEATME X 12 Screw (M5 X 12) 9
23 110005481 A7 Crank 1

_52-




O0000009610-D30
Backtacking drive mechanism(9610-D3)

AL
\\\

(\@ A

| @‘!’: .h

| -~ e |

e P
DN S _oTSF
i ~ ] | seepage 35 #T P

| ol =S @,

I i -8 ‘}‘“
R Nz

4[\ Tzl r'(@'“\ O )

ANt ®.
,’/ { \"‘T’} i Pras %.J)"f
o -~ /it A\ .'r‘
= ~ L A

_53-



3|22 0Kz %5 & (9610-D3)

Backtacking drive mechanism

T = — —
No. Paf{:?\'o. By Description Ni%lir
1 [10009008 IZETM6 X 16 Screw (M6 X 16) 2
2 110005366 BRETMA X 12 Screw (M4 X 12) 1
3 (10001461 T e Bearing seat 2
4 (10003591 6247757 62477bearing 1
5 110002785 410 Pin 2
6 (10001954 1R &AL SNFT AT Backstitch transmit lever 1
7 110001462 1R AL BNAT FF4 Backstitch transmit lever pin 1
8 [10001456 < Collar 4
9 10001460 {51158 L 52 B Cylinder ledger plate 1
10 [10001447 S EL Cylinder 1
11 |10001950 SRS A Cylinder connector components 2
12 [10001952 SELURETM3 X 25 Screw (M3 X 25) 2
13 10001956 Blg S EL L% Backstitch Cylinder pressure spring 1
14 (10003134 gAY Washer 1
15 [10009467 B2 EEMS Nut Mb 1
16 110001659 i1 2 A Spring components 1
17 (10009187 BRETME X 8 Screw (M6 X 8) 2
18 110005504 TR R Adjusting nutM6 2
19 |10003180 IBETM6 X 22 Screw (M6 X 22) 2
20 110001953 {3884 5 57 s Backstitch transit seat 1

_54-




OO0000009620-D30
Backtacking drive mechanism(9620-D3)

¥
I
)

A

!
[} -
\:\.‘\‘\‘&“ :nt'.:‘f;E 1
et
: -\b————"ill !'1: I
F
i Q@ I~
| o h
| I II
29| f ko
see page 99 ,rl | : |
= | o I|
/'@/l \"“'-»-._-o‘J ll
g ( L0
- - !
Pl LY S_ "'/\J’\
Gl et
~ M. -
T —t -
-~ P

.
S EORSYT
For connection see page 59

-55-



3122 0K B %5 F (9620-D3)

Backtacking drive mechanism

== =1 Sefe B
};1?01.5 Pafls:jilo. 4 Description foﬂir
1 10005540 i Bearing 1
2 |10005432  [34pE Checking ring 9
3 110002402 Bl 58 4L e 1k Backstitch transmit components 1
4 10009008 WRET Screw (M6 X 16) 2
5 [10005454 Tk e Bearing seat 2
6 10005286 A Needle roller bearing 2
7 10001804 WRET Screw (M4 X 5) 1
8 10005260 gAY Washer 1
9 110003586 Bl Bearing 2
10 |10005109 NpeE Y Adjusting washer 1
11 10001432 STAFREFT2H A 574 ball Connecting Rod components 1
12 (10005405 BEET Screw (M4 X 9) 1
13 |110001588 5745 574 stabiliser 1

_56-




Backtacking drive mechanism(9630)

00000009300

see page 35

35 W

_57-



BI2EIKFNEEE (9630)

Backtacking drive mechanism

5 5 - gy
No. Paf{:?\'o. AR Description Nfr%lir
1 10000994 FREL R S YRR nut 1
2 10005430 BEETM5 X 25 Screw (M5 X 25) 1
3 110002308 (BN R A Offsetting spring 1
4 10009008 IZET Screw (M6 X 16) 2
5 [10005366 BRAT Screw (M4 X 12) 1
6 10001461 Tk HE Bearing seat 2
7 |10003591 62477t 62477 bearing 1
8 10001799 et Pin 2
9 [10001954 RIS AL BN FLAT Lever 1
10 10001462 SIS AL BT AFRY Lever pin 1
11 [10001456 + B Collar 4
12110002306 15 5% FB g Ak backstitch Electromagnet 1
13 10001798 15 2 PR T ik 2 B backstitch Electromagnet Instruction 1
14 (10005107 WRET Screw (M4 X 6) 4
15 [10009187 WRET Screw (M6 X 8) 2
16 [10005504 R RE Adjusting nutM6 2
17 10003180 WRET Screw (M6 X 16) 2
18 10002305 B 584L 5 3 e backstitch transmit seat 1
19 10005322 IRAT Screw (M5 X 10) 2
20 (10005078 el checking ring 4
21 10001800 13148 g Bk S KA Long pin 1
22 (10001801 {5158 Ha TGk e 3K 4 Short pin 1
23 (10002307 15 5% v R i ek backstitch electromagnet connector 1

_58-




oo

Pneumatic equipment
K
o,

e 63 K
For connection see pags (33

5 pS -

— [} 7 A b

N =t

= LA A
=

J.ﬂ.ﬁ i

_59-



BB

Pneumatic dquipment

== =1 Sefe B
};1?01.5 Pafls:jilo. 4 Description foﬂir
1 10007780 A Windpipe $2.5X ¢4 1
2 10001663 Yk Y type connector 4
3 (10001664 S R 2 BE AR Vent Valve mouting plate 1
410002148 AR TR IRET Screw (M3 X 10) 2
5 10005003 BRET Screw (M5X 8) 2
6 10001548 T A Muffler 1
7 110006792 SIWRLIEE L4t Vent Valve L type connector components 1
8 [10006790 S ekt Vent Valve connector components 2
9 10001490 St Vent Valve 1
10 10001549 T3k T type connector 1
11 |10001455  |BR4mBLREk Tip union 1
12 110005325 AR Windpipe connector 3
13 10007782 A Windpipe $4X &6 1

-60-




)

N
o)

/.

Knee lifter parts

7

Q s
Reel stands

-61-

HF & 224

Parts for table top

9




SRR s

Knee lifter parts

AR oo — L
No. Pars No. A Description Number
1 (10004975 JE g 2A 1 By knee components 1
2 110005514 EEO\ TR 20 14 Control fulcrum components 1
3 10005455  |fgeian By knee in sole 1
2 Thread Stands
4 10006300 [z Thread Stands [ 1
B RET Parts for table top
5 10005374  |HlkExsE Hinges 9
6 10005030 MUK B JAE 145 Hinges components 2
7 (10005248  |HL3kREIR Cushion Side 9
8 110005114 WL SR support pillar 2

~62-




OO0 O
Cable tree to sewing head

-63-



CER TV

Cable tree to sewing head

A=) 45
Pars No.

Z
[}

HHK

Description

Bt

Number

10005513
10005403
10005366
10005260
10001463
10028513

—_ =
TS © 0N ool w b

R R R W W W W W W W W LW W NN DNDDNDN DN DN DN e e e e e
W N~ O O© 00O O v W — O © 00 3O O i WD — O © 00 3 O O i Wi

HRETMA X 8

H. 2k ke
PEETM4 X 12
P b4
[EEESIPS
AL B T AR

Screw (M4 X8)
wire clip
Screw (M4 X 12)
Washer

switch
operate panel

— = = = DN

~64-




O0ododn
Built-in motor

see page ] |




A B LR

Built-in motor

5 5 — —
No. Paf{:?\'o. A Description Nfr%lir
1 10011966 BZETM6 X 8 Screw (M6 X 8) 1
2 110005380 ik Axle pulley (down) 1
3 10009187 BREETME X 8 Screw (M6X 8) 1
4 10005513 BZEATM4 X 8 Screw (M4 X 8) 2
5 120003991 7 By H AR Pickguard spray-paint 1
6 20003992 DL 4 Shield spray—paint 1
7 10005322 BZEATM5 X 10 Screw (M5X 10) 1
8 10001888 HRETM5 X 10 Screw (M5X 10) 1
9 10001368 HRETM3 X 14 Screw (M3 X 14) 2
10 110001540 JF%6.3X%0.8 power switch 6.3X0.8 1
11 |10001524 TR 3 switch crest torsional spring 1
12 (20003989 FF TR R power switch crest slab spray—paint 1
13 110002108 g Washer 1
14 (10002070 |Z%TMA X8 Screw (M4 X 8) 1
15 110001520 BZEETM8 X 20 Screw (M8X 20) 1
16 110001523 EEVINGIE Electric machinery synchronous belt 1
17 110001525 BZEETM5 X 8 Screw(M5X8) 1
18 110001366 BZEETM8 X 25 Screw (M8 X 25) 1
19 110001522 g Washer 1
20 (10007611 FE ML 22 A Electric machinery mouting plate 1
21 110023420 AL Electric machinery 1

~66-




OO00o
Gauge parts

9610-D B*

FT- e R A e el S
[l ekt

rials.

. e R
For sewing fancy seams and
assembly seams on mediurm-
weight materials. 1 10005214
2 10004943
3 10005547
4 10005478
5 10001478
9610-D C*
BTEhEs EgdEmes Ll
FetneEE 0[R2 £
For sewing fancy seams gnd e R
assembly seams on medium-
to medium heavyweight mate-
: i : 10005214
2 10004943
3 10005547
4 10005478
5 10001480
9610-D CN7¢
L s 3 b (R i
e SR B A
For sewing fancy seams and Fs Yk
assembly seams on medium-
to medium heavyweight mate- 1 10005214
riale. 2 10004943
3 10005547
4 10005478
5 10004102
- * .
9620-D BN36 FS | HLEHIRIEE [HrImLEER Pkl
T e b RN L S R s
ek s, 1 3,2 10001494
For sewing fancy seams and 2 10002007
assembly seams on medium- 5 1,2 3,2 10001583
weight matenals. 14 32
1.6 3,2 10001377
3 1.8 32 10001378
2,0 32 10001712
2,2 32 10001713
2,4 3,2 10001379
2.8 3,2 10001380
4 10005204
1,2 32
1.4 32
1,6 32
5 1.8 32 10001422
2,0 3,2 10001721
2,2 32 10002200
2,4 3,2 10001423
2,8 32 10001424

~67-




	组合 4.pdf
	9610 9620 9625 9630封面
	组合 3
	组合 2
	1
	2
	3
	4
	5
	6

	组合 1
	1-1
	1-2
	1-3
	2-1
	3-1
	3-2
	4-1
	5-1
	5-2
	5-3
	6-1
	6-2
	6-3
	6-4
	6-5
	6-6
	6-7
	7-1
	7-2
	7-3
	7-4
	7-5
	7-6
	7-7
	8-1
	8-2
	8-3
	8-4
	8-5
	9-1
	9-2
	9-3
	9-4
	9-5
	9-6
	9-7
	9-8
	9-9
	9-10
	9-11
	9-12
	9-13
	9-14
	9-15
	9-16
	9-17
	9-18
	9-19
	9-20
	9-21
	9-22
	9-23
	9-24
	9-25
	9-26
	9-27
	9-28
	9-29
	9-30
	9-31
	9-32
	9-33
	9-34
	9-35
	9-36
	9-37
	9-38
	9-39
	9-40
	9-41
	9-42
	9-43
	9-44
	9-45
	9-46
	9-47
	9-48
	9-49
	9-50



	零件样本目录
	零件样本目录_英文_
	组合 1
	1.pdf
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	50
	51
	52
	53
	54
	55
	56
	57
	58
	59
	60
	61
	62
	63
	64
	65
	66
	67




